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Competences and Guarantees

DEKRA is a testing laboratory competent to carry out the tests described in this report.

In order to assure the traceability to other national and international laboratories, DEKRA has a calibration and

maintenance program for its measurement equipment.

DEKRA guarantees the reliability of the data presented in this report, which is the result of the measurements and
the tests performed to the item under test on the date and under the conditions stated in the report and it is based on
the knowledge and technical facilities available at DEKRA at the time of performance of the test.

DEKRA is liable to the client for the maintenance of the confidentiality of all information related to the item under
test and the results of the test.

The results presented in this Test Report apply only to the particular item under test established in this document.

IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means,
except in full, without the previous written permission of DEKRA.

General conditions

1. The test results relate only to the samples tested.

2. The test results shown in the test report are traceable to the national/international standard through the
calibration report of the equipment and evaluated measurement uncertainty herein.

3. This report must not be used to claim product endorsement by TAF or any agency of the government.

4. The test report shall not be reproduced without the written approval of DEKRA Testing and Certification
Co., Ltd.

5. Measurement uncertainties evaluated for each testing system and associated connections are given here to
provide the system information for reference. Compliance determinations do not take into account
measurement uncertainties for each testing system, but are based on the results of the compliance

measurement.
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1.

1.1.

General Information

EUT Description
Product Name Notebook Computer
Trademark LG
Model and /or type 157908,15ZD908S,152G90S,15ZB90S,15ZW90S,15ZN90S * (* can be 0 to 9 or
reference A to Z or blank denoting buyer request)
EUT Rated Voltage AC 100-240V, 50-60Hz
EUT Test Voltage AC 120V/60Hz
Frequency Range 802.11a/n/ac/ax-20 MHz: 5845-5885 MHz
802.11n/ac/ax-40 MHz: 5835-5875 MHz
802.11ac/ax-80 MHz: 5855 MHz
802.11ac/ax-160 MHz: 5815 MHz
Number of Channels  |802.11a/n/ac/ax-20 MHz: 3 CH
802.11n/ac/ax-40 MHz: 2 CH
802.11ac/ax-80 MHz: 1 CH
802.11ac/ax-160 MHz: 1 CH
Data Rate 802.11a: 6-54 Mbps
802.11n: up to 300 Mbps
802.11ac: up to 1733.3 Mbps
802.11ax: up to 2402 Mbps
Type of Modulation 802.11a/n/ac: OFDM (BPSK, QPSK, 16QAM, 64QAM, 256QAM)

802.11ax: OFDMA (BPSK, QPSK, 16QAM, 64QAM, 256QAM, 1024QAM)

Channel Control

Auto

Type C to Type C Cable [Shielded, 2m

Power Adapter

Bao Hui / LP65WFC20P-NJ W
Input: AC 100-240 V~1.6A, 50-60 Hz
Output: 5.0V=3A, 15W or 9V=3A, 27W or 15V=3A, 45W or 20V=3.25A, 65W

Antenna List

No. |Manufacturer Part No. Antenna Type [Peak Gain

1 |INPAQ DQ6WAPLEL33 PIFA 2.84 dBi for 5850~5895 MHz
(WA-P-LELE-02-018) (Main)
DQ6WAPLEL33 PIFA 3.85 dBi for 5850~5895 MHz
(WA-P-LELE-02-018) (Aux)

2 |Pulse DQ602701000 (TQ27010) (Main) |PIFA 2.62 dBi for 5850~5895 MHz
DQ602701000 (TQ27010) (Aux) |PIFA 3.73 dBi for 5850~5895 MHz

Support mode XS1SO XIMIMO [ ]CDD [ |Beamforming

Note:

1. The antenna of EUT is conforming to FCC 15.203.
2. The antenna gain as by the manufacturer provided.

3. Each antenna has been evaluated and only the worst case (higher gain antenna) is presented in the report.

4. The device output signals are completely uncorrelated, the Directional gain = GANT (According to KDB
662911 DO1 F)2)a)ii)).
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802.11a/n/ac/ax-20 MHz Center Working Frequency of Each Channel:

Channel | Frequency | Channel | Frequency |Channel| Frequency -- --

(MHz) (MHz) (MHz)

169

5845 173 5865 177 5885 -- --

802.11n/ac/ax-40 MHz Center Working Frequency of Each Channel:

Channel | Frequency | Channel | Frequency -- - - -

(MHz) (MHz)

167

5835 175 5875 -- -- -- -

802.11ac/ax-80 MHz Center Working Frequency of Each Channel:

Channel | Frequency -- -- -- - - -
(MHz)
171 5855 -- -- -- - - -

802.11ac/ax-160 MHz Center Working Frequency of Each Channel:

Channel | Frequency - -- - - - -
(MHz)
163 5815 -- -- - - - -
Note:
1. This device is a Notebook Computer with built-in WLAN and Bluetooth transceiver, this report

for SGHz WLAN U-NII-4.

2. It’s declared by manufacture about all models are electrically identical, different model names for

marketing purpose. The different of each model is shown as below
Model Number System
157908 (B2C, Windows)
15ZD90S (NonOS)
1572G90S (B2G, Windows)
15ZB90S (B2B, Windows)
15ZW90S (B2C/B2B, Whale OS)
15ZN90S*(* can be 0 to 9 or A to Z or blank denoting buyer request) | (All, Whale OS)
The identification of test sample is 15790S.

3. Regarding to the operation frequency, the lowest, middle and highest frequency are selected to
perform the test.

4. Lowest and highest data rates are tested in each mode. Only worst case is shown in the report.
(802.11a is 6Mbps, 802.11ax is MCSO0)

5. The modulation and bandwidth are similar for 802.11n mode and 802.11ac mode and 802.11ax
mode, therefore investigated worst case (802.11ax) to representative mode.

6. The spectrum plot against conducted item only shows the worst case.

7. This device does not support partial RU function.

8. DEKRA has evaluated each test mode. Only the worst case is shown in the report.

9. These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance of transmitter with Part 15 Subpart E for Unlicensed National Information
Infrastructure devices.

Transmit (802.11a)
Transmit (802.11ax-20 MHz)
Test Mode Mode 1 |Transmit (802.11ax-40 MHz)

Transmit (802.11ax-80 MHz)
Transmit (802.11ax-160 MHz)
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1.2.

1.3.

1.4.

Tested System Datails

The types for all equipment, plus descriptions of all cables used in the tested system (including inserted

cards) are:

Product Manufacturer |Model No. Serial No. Power Cord

1 |Power Adapter |Bao Hui LP65SWFC20P-NJ W  [N/A N/A

2 |Monitor DELL U2415 CN-01RMGX-742 |Non-shielded, 1.8m

61-63H-09UL-A02

3 |Microphone & |Verbatim C09024VB N/A N/A
Earphone

4 |External HDD |Transcend TS1TSJ25MC F30467-0011 N/A

5 |External HDD |Transcend TS1TSJ25H3B F21786-0019 N/A

6 |External HDD |Transcend TS1TSJ25H3B F21786-0103 N/A

Cable Type Cable Description

A |Type C to Type C Cable Shielded, 2m

B |HDMI Cable Shielded, 1.8m

C |Microphone & Earphone Cable Non-shielded, 1.2m

D |USB Cable Shielded, 0.5m

E |USB Cable Shielded, 0.5m

F |USB Cable Shielded, 0.5m

Configuration of tested System

Monitor

(2)

Alicrohone &
Earphone

(3

E[TT I

Power Adapter
(1)

External HDD
Q)]

EUT Exercise Software

External HDD
()

External HDD
(6}

Setup the EUT as shown in Section 1.3.

Execute software “DRTU Version 04824.23” on the Notebook PC.

Configure the test mode, the test channel, and the data rate.

Press “OK” to start the continuous transmit.

DN [WIN|[—

Verify that the EUT works properly.
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L.5.

Test Facility
Ambient conditions in the laboratory:
Performed Item Items Required Actual
Temperature (°C) 10~40 °C 25.1°C
Conducted Emission —
Humidity (%RH) 10~90 % 56.0 %
Temperature (°C) 10~40 °C 24.1 °C
Radiated Emission —
Humidity (%RH) 10~90 % 65.7 %
) Temperature (°C) 10~40 °C 25.1°C
Conductive —
Humidity (%RH) 10~90 % 58.0 %
USA FCC Registration Number: TW0033
Canada CAB Identifier Number: TW3023 / Company Number: 26930

Site Description

Accredited by TAF

Accredited Number: 3023

Test Laboratory DEKRA Testing and Certification Co., Ltd.
Linkou Laboratory
Address No.5-22, Ruishukeng Linkou District, New Taipei City, 24451, Taiwan, R.O.C

Performed Location

No. 26, Huaya 1st Rd., Guishan Dist.,Taoyuan City 333411, Taiwan, R.O.C.

Phone Number

+886-3-275-7255

Fax Number

+886-3-327-8031
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1.6. List of Test Equipment
For Conduction Measurements / HY-SRO1
Equipment Manufacturer  |Model No. Serial No. Cal. Date  |Due Date
V |EMI Test Receiver R&S ESR7 101601 2023/06/20 [2024/06/19
V |Two-Line V-Network R&S ENV216 101306 2023/03/16 [{2024/03/15
V |Two-Line V-Network R&S ENV216 101307 2023/08/17 |2024/08/16
V |Coaxial Cable SUHNER RG400 BNC RF001 2023/01/10 |2024/01/09
Note:
1. All equipments are calibrated every one year.
2. The test instruments marked with “V” are used to measure the final test results.
3. Test Software Version: €3 230303 dekra V9.
For Conducted Measurements / HY-SR02
Equipment Manufacturer  [Model No. Serial No. Cal. Date  |Due Date
V_|Spectrum Analyzer R&S FSV30 103466 2022/12/22 12023/12/21
V |Spectrum Analyzer KEYSIGHT N9010A MY53470892 [2022/11/07 |2023/11/06
V |Peak Power Analyzer KEYSIGHT 8990B MY51000539 {2023/05/15 |2024/05/14
V |Wideband Power Sensor KEYSIGHT N1923A MY59240002 [2023/05/18 |2024/05/18
V |Wideband Power Sensor KEYSIGHT N1923A MY 59240003 |2023/05/18 {2024/05/17
Note:
1. All equipments are calibrated every one year.
2. The test instruments marked with “V” are used to measure the final test results.
3. Test Software Version: RF Conducted Test Tools R3 V3.0.0.14.
For Radiated Measurements /HY-CBO1
Equipment Manufacturer Model No. Serial No. Cal. Date  |Due Date
V |Loop Antenna AMETEK HLAG6121 56736 2023/05/23 |2024/05/24
V |Bi-Log Antenna SCHWARZBECK |VULB9168 9168-0678 2021/09/23 (2023/09/22
V |Horn Antenna RF SPIN DRHI18-E 210802A18ES |2023/03/23 (2024/03/22
V |Horn Antenna Com-Power AH-840 101101 2021/11/30 |2023/11/29
V |Pre-Amplifier SGH 0301 20211007-7 2023/01/10 |2024/01/09
V |Pre-Amplifier EMCI EMCO051845SE 980632 2023/01/10 |2024/01/09
V |Pre-Amplifier EMCI EMCO05820SE 980362 2023/01/10 {2024/01/09
Pre-Amplifier EMCI EMC184045SE 980369 2023/01/10 |2024/01/09
V |Coaxial Cable EMCI EMC102-KM-KM-600 [1160314
Coaxial Cable EMCI EMC102-KM-KM-7000 [170242
Filter MICRO TRONICS |BRM50702 G251 2023/01/05 [2024/01/04
Filter MICRO TRONICS [BRM50716 067 2023/01/05 |2024/01/04
V |WIFI 6E Filter MVE MFN-5850/5895/S1  |[A80006N 2023/01/05|2024/01/04
WIFI 6E Filter MVE MFN-5925/6425/S1  |A80007N 2023/01/05]2024/01/04
WIFI 6E Filter MVE MFN-6425/6525/S1 A80008N 2023/01/05]2024/01/04
WIFI 6E Filter MVE MFN-6525/6875/S1 A80009N 2023/01/05(2024/01/04
WIFI 6E Filter MVE MFN-6875/7125/S1  |A80010N 2023/01/05|2024/01/04
V |EMI Test Receiver |R&S ESR3 102792 2022/12/29 12023/12/28
V |Spectrum Analyzer |R&S FSV3044 101115 2023/01/06 |2024/01/05
Coaxial Cable SUHNER SUCOFLEX 106 25450/6 2023/01/10 |2024/01/09
v Coaxial Cable SGH HAS800 GD20110222-8
Coaxial Cable SGH SGH18 2021003-8
Coaxial Cable EMCI EMC106 151113
Note:

1. Bi-Log Antenna and Horn Antenna(AH-840) is calibrated every two years, the other equipments are

calibrated every one year.
2. The test instruments marked with “V” are used to measure the final test results.
3. Test Software Version: e3 230303 dekra V9.
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1.

1.7.  Uncertainty

Uncertainties have been calculated according to the DEKRA internal document.

The reported expanded uncertainties are based on a standard uncertainty multiplied by a coverage factor
of k=2, providing a level of confidence of approximately 95%.

Measurement uncertainties evaluated for each testing system and associated connections are given here to
provide the system information for reference. Compliance determinations do not take into account

measurement uncertainties for each testing system, but are based on the results of the compliance

measurement.
Test item Uncertainty
Conducted Emission +3.50 dB

Spectrum Analyzer: £2.14 dB
Power Meter: +£1.05 dB

Peak Power Spectral Density +2.14 dB

9 kHz~30 MHz: £3.88 dB

30 MHz~1 GHz: +4.42 dB

1 GHz~18 GHz: +4.28 dB

18 GHz~40 GHz: +£3.90 dB

Maximum conducted output power

Radiated Emission

9 kHz~30 MHz: £3.88 dB
30 MHz~1 GHz: +4.42 dB

Band Edge 1 GHz~18 GHz: £4.28 dB
18 GHz~40 GHz: £3.90 dB

Occupied Bandwidth +1580.61 Hz

Duty Cycle +0.53 %
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2. Conducted Emission

2.1. Test Setup

Reference Plane

Test Receiver

: 40cm

[12dBuV] EUT
oog Load N
- o R L[ N
LISN @ d }@ LISN
[1777777770/777
LISN
Ground Plane
2.2.  Limits
FCC Part 15 Subpart C Paragraph 15.207 (dBpV) Limit
Frequency Limits
MHz QP AV
0.15-0.50 66-56 56-46
0.50-5.0 56 46
5.0-30 60 50

Remarks: In the above table, the tighter limit applies at the band edges.

2.3. Test Procedure

The EUT and simulators are connected to the main power through a line impedance stabilization network
(L.I.S.N.). This provides a 50 ohm /50uH coupling impedance for the measuring equipment. The
peripheral devices are also connected to the main power through a LISN that provides a 50ohm /50uH
coupling impedance with 50ohm termination. (Please refers to the block diagram of the test setup and
photographs.)

Both sides of A.C. line are checked for maximum conducted interference. In order to find the maximum
emission, the relative positions of equipment and all of the interface cables must be changed according to
ANSI C63.4:2014 on conducted measurement.

Conducted emissions were invested over the frequency range from 0.15 MHz to 30 MHz using a receiver
bandwidth of 9 kHz.
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24.

Test Result of Conducted Emission
SISO A

Site :HY-SR@1
Condition i
Mode :ax168_5815MHz_TX
test by :MNeko
Level (dBuV) Date: 2023-10-13
o7
75.0|
625 H
s00| | Conduction(AV)
a7
25.0|
125
045 0.2 05 1 2 10 20 30
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuv/m dB dBuV dB
1 8.155 45.95 W72 -19.77 36.27 9.68 QP
2 8.155 24.89 W72 -31.63 14.41 9.68 Average
3 0.281 34.37 .79 -26.42 24.69 9.68 P
4 08.281 19.72 .79 -31.07 10.04 9.68 Average
5 08.747 29.19 .00 -26.81 19.49 9.70
6 08.747 24.12 .00 -21.88 14.42 9.70 Average
7 2.521 27.68 .00 -28.32 17.69 9.99 QP
8 2.521 23.08 .00 -23.00 13.01 9.99 Average
9 5.865 24.15 .00 -35.85 13.31 10.84 QP
10 5.865 19.62 .00 -30.38 8.78 10.84 Average
11 16.988 30.78 .08 -29.22 20.03 10.75 QP
12 16.988 25.77 .08 -24.23 15.02 10.75 Average
Note:
1. Level Read Level + Factor
2. Factor LISN insertion loss + Cable loss

3. Over Limit = Level - Limit Line

Site :HY-SRO1
Condition :Neutral
Mode :ax168_5815MHz_TX
test by  :Neko
Level (dBuV) Date: 2023-10-13
875
75.0|

Conduction(QP)

Conduction(AV)

500/ 1
375
25.0)
125
015 0.2 05 2 10 EE
Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuv/m  dBuV/m dBuV L
1 0.152 47.22  65.91  -18.69 9.66 QP
2 0.152 26.62  55.91  -29.29 9.66  Average
3 9.304 31.75 60.13 -28.38 9.65 QP
4 0.304 13.27  50.13  -36.86 9.65  Average
5 0.745 29.15  56.00  -26.85 9.68 QP
6 0.745 24.49  46.00  -21.51 9.68  Average
7 2.551 21.79  56.0  -34.21 9.98 QP
8 2.551 17.48  46.00  -28.60 9.98  Average
9 8.377 26.22 6.0  -33.78 10.80 QP
10 8.377 21.38  50.60  -28.62 10.80  Average
1 20.938 31.17  68.80  -28.83 10.76 QP
12 20.938 26.04  50.00  -23.96 15.28 10.76  Average
Note:

1. Level = Read Level + Factor
2. Factor = LISN insertion loss + Cable loss
3. Over Limit = Level - Limit Line

MIMO

site :HY-SRe1
Condition :Line
Mode X_AX168_5815MHz
test by ames
L Level @BuY) Date: 20230919
87.5
750
625 Conduction(QP)

Conduction(AV)

015 0.2 05 2 10 20 30
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level

MHz dBuV/m dB dBuV dB

1 0.153 59.62 -6.20 49.94 9.68 QP

2 0.153 44.17 -11.65 34.49 9.63 rerage
3 .35 35.18 -23.79 25.50 9.68 QP

4 .35 24.32 -24.65 14.64 9.68  Average
5 0.783 38.70 -17.30 28.99 9.71 QP

6 0.783 29.26 -16.74 19.55 9.71  Average
7 1.984 35.46 -20.54 25.64 9.82 QP

8 1.984 28.69 -17.31 18.87 9.82  Average
9 4.446 31.63 -24.37 20.98 10.65 QP

10 4.426 25.75 -20.25 15.10 10.65  Average
11 13.637 33.73 -26.27 22.94 10.79

12 13.637 28.19 -21.81 17.40 10.79  Average

Note:

1. Level = Read Level + Factor
2. Factor = LISN insertion loss + Cable loss
3. Over Limit = Level - Limit Line

site :HY-SROL
Condition :Neutral
Mode :TX_AX160_5815MHz
test by  :James
L Level @BuY) Date: 2023-09-19
875
75.)
62.5 Conduction(QP)

Conduction(AV)

015 0.2 0.5 2
Frequency (MHz)

Limit
Line

Qver
Limit

Level

MHz dBuV/m dB
1 0.174 55.74 -9.02
2 8.174 42.94 -11.82
3 8.359 33.76 -24.98
4 8.359 24.92 -23.82
5 8.719 39.00 -17.00
6 8.719 30.50 -15.50
7 2.201 33.47 -22.53
8 2.201 26.85 -19.15
9 6.096 36.02 -23.98
10 6.096 30.64 -19.36
11 16.782 36.30 -23.70
12 16.782 30.73 -19.27
Note:
1. Level = Read Level + Factor
2. Factor = LISN insertion loss + Cable loss

3. Over Limit = Level - Limit Line

Read  Factor  Remark
Level
dBuV a8
46.08
33.28
24.10 ®
15.26 Average
29.32 ®
20.82 Average
23.60 ®
16.98 . Average
25.21 10.81 QP
19.83 10.81  Average
25.49 10.81 P
19.92 10.81  Average
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3.1.

3.2.

3.3.

Maximun conducted output power

Test Setup

Conduction Power Measurement

RF Cable P
EUT [I:I] ower
Meter
SMA
Connector

Limits
(i) For an indoor access point operating in the 5.850-5.895 GHz band, the maximum e.i.r.p. over the

frequency band of operation must not exceed 36 dBm. Indoor access points operating on a channel that
spans the 5.725-5.850 GHz and 5.850-5.895 GHz bands must not exceed an e.i.r.p. of 36 dBm.

(ii) For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz band,
the maximum e.i.r.p. over the frequency band of operation must not exceed 30 dBm.Client devices
operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHzbands must not exceed an
e.l.r.p. of 30 dBm.

(iii) For a subordinate device operating under the control of an indoor access point in the 5.850-5.895
GHz band, the maximum e.i.r.p. over the frequency band of operation must not exceed 36 dBm.

Test Procedure

As an alternative to FCC KDB-789033, the EUT maximum conducted output power was measured with
an average power meter employing a video bandwidth greater the 6dB BW of the emission under test.
Maximum conducted output power was read directly from the meter across all data rates, and across three
channels within each sub-band. Special care was used to make sure that the EUT was transmitting in
continuous mode. This method exceeds the limitations of FCC KDB-789033, and provides more accurate
measurements.

802.11a/n/ac/ax (BW =40MHz) Maximum conducted output power using KDB 789033 section E)3)b)
Method PM-G (Measurement using a gated RF average power meter)

Note: the power meter have a video bandwidth that is greater than or equal to the measurement
bandwidth, (Anritsu/ MA2411B video bandwidth: 65MHz)

802.11ac/ax (BW = 80MHz) Maximum conducted output power using KDB 789033 section E)2)b)
Method SA-1 (trace averaging with the EUT transmitting at full power throughout each sweep).

When transmitted signals consist of two or more non-contiguous spectrum segments (e.g., 80+80 MHz
mode) or when a single spectrum segment of a transmission crosses the boundary between two adjacent
U-NII bands, KDB 644545 D03 section D) procedure is used for measurements.
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3.4.

Test Result of Maximum conducted output power

Product Notebook Computer
Test Item Maximum conducted output power
Test Mode Transmit (802.11a)-SISO A
Test Date 2023/09/04
Frequency | EIRP Output o
Output Power |Max Ant Gain EIRP limit
Channel No. Range Power Result
(MHz) (dBm) (dBi) (dBm) (dBm)
169 5845 18.96 3.85 22.81 30 Pass
173 5865 18.88 3.85 22.73 30 Pass
177 5885 16.90 3.85 20.75 30 Pass
Note:

1. EIRP Output Power (dBm) = Output Power (dBm) + Max Ant Gain (dBi)
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Product : Notebook Computer

Test [tem : Maximum conducted output power

Test Mode Transmit (802.11ax-20 MHz)-SISO A

Test Date : 2023/10/16

Channel No. Frequency |Output Power |Max Ant Gain EIRPI;\SZEPM EIRP limit Result
(MHz) (dBm) (dBi) (dBm) (dBm)

169 5845 18.91 3.85 22.76 30 Pass
173 5865 18.93 3.85 22.78 30 Pass
177 5885 16.92 3.85 20.77 30 Pass

Note: EIRP Output Power (dBm) = Output Power (dBm) + Max Ant Gain (dBi)
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Product : Notebook Computer
Test Item : Maximum conducted output power
Test Mode Transmit (802.11ax-40 MHz)-SISO A
Test Date : 2023/10/16
EIRP Output
Frequency |Output Power |Max Ant Gain e EIRP limit
Channel No. Power Result
(MHz) (dBm) (dBi) (dBm) (dBm)
167 5835 19.93 3.85 23.78 30 Pass
175 5875 19.87 3.85 23.72 30 Pass

Note: EIRP Output Power (dBm) = Output Power (dBm) + Max Ant Gain (dBi)
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Product : Notebook Computer
Test Item : Maximum conducted output power
Test Mode Transmit (802.11ax-80 MHz)-SISO A
Test Date : 2023/10/16
EIRP Output
Frequency |Output Power |Max Ant Gain e EIRP limit
Channel No. Power Result
(MHz) (dBm) (dBi) (dBm) (dBm)
171 5855 19.79 3.85 23.64 30 Pass

Note: EIRP Output Power (dBm) = Output Power (dBm) + Max Ant Gain (dBi)
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Product : Notebook Computer
Test Item : Maximum conducted output power
Test Mode Transmit (802.11ax-160 MHz)-SISO A
Test Date : 2023/10/16
EIRP Output
Frequency |Output Power |Max Ant Gain e EIRP limit
Channel No. Power Result
(MHz) (dBm) (dBi) (dBm) (dBm)
163 5815 16.17 3.85 20.02 30 Pass

Note: EIRP Output Power (dBm) = Output Power (dBm) + Max Ant Gain (dBi)
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Product : Notebook Computer
Test Item : Maximum conducted output power
Test Mode Transmit (802.11a)-SISO B
Test Date : 2023/10/16
EIRP Output
Frequency |Output Power |Max Ant Gain e EIRP limit
Channel No. Power Result
(MHz) (dBm) (dBi) (dBm) (dBm)
169 5845 18.77 3.85 22.62 30 Pass
173 5865 18.59 3.85 22.44 30 Pass
177 5885 16.87 3.85 20.72 30 Pass

Note: EIRP Output Power (dBm) = Output Power (dBm) + Max Ant Gain (dBi)
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Product : Notebook Computer
Test Item : Maximum conducted output power
Test Mode Transmit (802.11ax-20 MHz)-SISO B
Test Date : 2023/10/16
EIRP Output
Frequency |Output Power |Max Ant Gain e EIRP limit
Channel No. Power Result
(MHz) (dBm) (dBi) (dBm) (dBm)
169 5845 18.69 3.85 22.54 30 Pass
173 5865 18.47 3.85 22.32 30 Pass
177 5885 16.86 3.85 20.71 30 Pass

Note: EIRP Output Power (dBm) = Output Power (dBm) + Max Ant Gain (dBi)
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Product : Notebook Computer
Test Item : Maximum conducted output power
Test Mode Transmit (802.11ax-40 MHz)-SISO B
Test Date : 2023/10/16
EIRP Output
Frequency |Output Power |Max Ant Gain e EIRP limit
Channel No. Power Result
(MHz) (dBm) (dBi) (dBm) (dBm)
167 5835 19.76 3.85 23.61 30 Pass
175 5875 19.70 3.85 23.55 30 Pass

Note: EIRP Output Power (dBm) = Output Power (dBm) + Max Ant Gain (dBi)
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Product : Notebook Computer
Test Item : Maximum conducted output power
Test Mode Transmit (802.11ax-80 MHz)-SISO B
Test Date : 2023/10/16
EIRP Output
Frequency |Output Power |Max Ant Gain e EIRP limit
Channel No. Power Result
(MHz) (dBm) (dBi) (dBm) (dBm)
171 5855 19.88 3.85 23.73 30 Pass

Note: EIRP Output Power (dBm) = Output Power (dBm) + Max Ant Gain (dBi)

Page: 23 of 85



Report No.: 2380300R-RFUSV03S-B

D DEKRA

Product Notebook Computer
Test Item Maximum conducted output power
Test Mode Transmit (802.11ax-160 MHz)-SISO B
Test Date 2023/10/16
EIRP Output
Frequency |Output Power| Max Ant Gain vipy EIRP limit
Channel No. Power Result
(MHz) (dBm) (dBi) (dBm) (dBm)
163 5815 15.84 3.85 19.69 30 Pass

Note: EIRP Output Power (dBm) = Output Power (dBm) + Max Ant Gain (dBi)
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Product : Notebook Computer
Test [tem : Maximum conducted output power
Test Mode Transmit (802.11ax-20 MHz)-MIMO
Test Date : 2023/09/04
] Total EIRP
Frequency | Chain A | Chain B Max Ant EIRP
Output ) Output o
Channel No. | Range Power Power Gain limit Result
Power Power
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (dBm)
169 5845 13.29 13.14 16.23 3.85 20.08 30 Pass
173 5865 13.35 13.32 16.35 3.85 20.20 30 Pass
177 5885 10.90 10.85 13.89 3.85 17.74 30 Pass
Note:

1. Total Output Power (dBm) = 10*LOG (Chain A Power (mW) + Chain B Power (mW)).
2. EIRP Output Power (dBm) = Total Output Power (dBm) + Max Ant Gain (dBi)
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Product : Notebook Computer
Test Item : Maximum conducted output power
Test Mode Transmit (802.11ax-40 MHz)-MIMO
Test Date : 2023/09/04
) Total EIRP
Frequency | Chain A | Chain B Max Ant EIRP
Output ) Output o
Channel No. Range Power Power Gain limit Result
Power Power
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (dBm)
167 5835 16.37 16.28 19.34 3.85 23.19 30 Pass
175 5875 13.98 13.83 16.92 3.85 20.77 30 Pass
Note:

1. Total Output Power (dBm) = 10*LOG (Chain A Power (mW) + Chain B Power (mW)).
2. EIRP Output Power (dBm) = Total Output Power (dBm) + Max Ant Gain (dBi)
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Product : Notebook Computer
Test Item : Maximum conducted output power
Test Mode Transmit (802.11ax-80 MHz)-MIMO
Test Date : 2023/09/05
] Total EIRP
Frequency | Chain A | Chain B Max Ant EIRP
Output ) Output o
Channel No. | Range Power Power Gain limit Result
Power Power
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (dBm)
171 5855 14.88 14.84 17.87 3.85 21.72 30 Pass
Note:

1. Total Output Power (dBm) = 10*LOG (Chain A Power (mW) + Chain B Power (mW)).
2. EIRP Output Power (dBm) = Total Output Power (dBm) + Max Ant Gain (dBi)
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Product : Notebook Computer
Test Item : Maximum conducted output power
Test Mode Transmit (802.11ax-160 MHz)-MIMO
Test Date : 2023/09/04
] Total EIRP
Frequency | Chain A | Chain B Max Ant EIRP
Output ) Output o
Channel No. | Range Power Power Gain limit Result
Power Power
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (dBm)
163 5815 12.68 12.66 15.68 3.85 19.53 30 Pass
Note:

1. Total Output Power (dBm) = 10*LOG (Chain A Power (mW) + Chain B Power (mW)).
2. EIRP Output Power (dBm) = Total Output Power (dBm) + Max Ant Gain (dBi)
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4.

4.1.

4.2.

4.3.

Peak Power Spectral Density

Test Setup
RF Cable S
EUT D:D pectrum
Analyzer
SMA
Connector
Limits

(i) For an indoor access point operating in the 5.850-5.895 GHz band, the maximum power spectral

density must not exceed 20 dBm e.i.r.p. in any 1-megahertz band.

(ii) For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz band,

the maximum power spectral density must not exceed 14 dBm e.i.r.p. in any 1-megahertz band.

(iii) For a subordinate device operating under the control of an indoor access point in the
5.850-5.895 GHz band, the maximum power spectral density must not exceed 20 dBm e.i.r.p in
any 1-megahertz band

Test Procedure

The EUT was setup to ANSI C63.10, 2013; tested to UNII test procedure of FCC KDB-789033 for
compliance to FCC 47CFR Subpart E requirements.

The Peak Power Spectral Density using KDB 789033 section F) procedure, Create an average power
spectrum for the EUT operating mode being tested by following the instructions in section E)2) for
measuring maximum conducted output power using a spectrum analyzer.

SA-1 method is selected to run the test.
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4.4. Test Result of Peak Power Spectral Density

Product : Notebook Computer
Test Item : Peak Power Spectral Density
Test Mode Transmit (802.11a)-SISO A
Test Date : 2023/09/15
Total Max Ant |EIRP PPSD/
Frequency| PPSD/MHz | Duty factor EIRP Limit | gegult
Channel No. PPSD/MHz Gain MHz
(MHz) (dBm) (dB) (dBm) (dBi) (dBm) (dBm)
169 5845 7.77 0.12 7.89 3.85 11.74 14 Pass
173 5865 7.56 0.12 7.68 3.85 11.53 14 Pass
177 5885 5.30 0.12 5.42 3.85 9.27 14 Pass
Note:
1. Total PPSD/MHz = PPSD/MHz + Duty factor.
2. EIRP PPSD/MHz = Total PPSD/MHz + Max Ant Gain
Channel 169
Spectrum [@
Ref Level 20.00 dBm  Offset 1.00 dB & RBW 1 MHz
|& Att 30de SWT 5.7 pus @ VBW 32 MHz Mode Auto FFT
SGL Count 100/100
@ 1Rm Yiew
M1[1] 7.77 dBm
o i 5.8465580 GHz
10 dB| ’/—‘!/—o—-’—‘\__,_,—o—\-\.\_’f_!-“*—\—\_.o—u\\ﬂ_\‘j
0 dBm T
/ \
-10 dBm f‘ \
7 R
-20 dBm p
-30 dBm =
/ N\
-40 dBm
I N ]
-50 dBm
-60 dBm
-70 dBm
CF 5.845 GHz 1001 pts Span 40.0 MHz
J1

Date: 15.SEP.2023 16:06:34
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Product : Notebook Computer

Test Item : Peak Power Spectral Density

Test Mode : Transmit (802.11ax-20 MHz)-SISO A

Test Date : 2023/10/12

Channel |Frequency| Data |PPSD/MHz|Duty factor Total Max Ant EIRP EIRP | Result
No. Rate PPSD/MHz| Gain PPSD/MHz | Limit
(MHz) (dBm) (dB) (dBm) (dBi) (dBm) (dBm)

169 5845 MCSO0 9.42 0.00 9.42 3.85 13.27 14 Pass
173 5865 MCS0 9.42 0.00 9.42 3.85 13.27 14 Pass
177 5885 | MCSO | 7.16 0.00 7.16 3.85 11.01 14 Pass

Note:

1. Total PPSD/MHz = PPSD/MHz + Duty factor.
2. EIRP PPSD/MHz = Total PPSD/MHz + Max Ant Gain.

Channel 169

o
Spectrum 3 @] A

Ref Level 20.00 dBm  Offset 1.00 dB & RBW 1 MHz

|& Att 30de  SWT 5.7 pys @ VYBW 3 MHz
SGL Count 100/100

@ 1Rm Yiew

Mode 4uto FFT

M1[1] 9.42 dBm
M1 5.8472380 GHz
10 dBm /__L,_\\

]

0 dBm / \
-10 dBm

-20 dBm

| -30 dBm—

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.845 GHz 1001 pts Span 40.0 MHz
Marker

Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 5.847238 GHz 9.42 dBm

e
)il ) GRNNRARED e
Date: 12.0CT.2023 23:12:09
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Product Notebook Computer
Test [tem Peak Power Spectral Density
Test Mode Transmit (802.11ax-40 MHz)-SISO A
Test Date 2023/10/12
Channel |Frequency| Data |PPSD/MHz|Duty factor| Total Max Ant EIRP EIRP | Result
No. Rate PPSD/MHz Gain PPSD/MHz | Limit
(MHz) (dBm) (dB) (dBm) (dBi) (dBm) (dBm)
167 5835 MCS0 7.29 0.00 7.29 3.85 11.14 14 Pass
175 5875 MCSO0 7.06 0.00 7.06 3.85 10.91 14 Pass
Note:
1. Total PPSD/MHz = PPSD/MHz + Duty factor.
2. EIRP PPSD/MHz = Total PPSD/MHz + Max Ant Gain.
Channel 167
Spectrum 3 [E?]
Ref Level 20.00 dBm  Offset 1.00 dB & RBW 1 MHz
| Att 30dB  SWT 11.4 ps @ YBW 3 MHz Mode aAuto FFT
SGL Count 100/100
@ 1Rm View
M1[1] 7.29 dBm
10 dm " 5.8278870 GHz
B e S
0 dem l//w A—’\—‘ﬂ
-10 dBm //// \
-20 dBm -
| [ ]
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.835 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.827887 GHz 7.29 dBm

) J

Date: 12.0CT.2023 23:40:05
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Product

Notebook Computer
Test [tem Peak Power Spectral Density
Test Mode Transmit (802.11ax-160 MHz)-SISO A
Test Date : 2023/10/13
Channel |Frequency| Data [(PPSD/MHz|Duty factor| Total Max Ant EIRP EIRP | Result
No. Rate PPSD/MHz| Gain PPSD/MHz | Limit
(MHz) (dBm) (dB) (dBm) (dBi) (dBm) | (dBm)
163 5815 MCS0 -1.85 0.00 -1.85 3.85 2.00 14 Pass
Note:

1. Total PPSD/MHz = PPSD/MHz + Duty factor.
2. EIRP PPSD/MHz = Total PPSD/MHz + Max Ant Gain.

Channel 163
Spectrum 3 [Eﬂ

Ref Level 20.00 dem Offset 1.00 dB @ RBW 1 MHz

j& Att 30de  SWT 43.8ps @ VYBW 3 MHz
SGL Count 100/100

@ 1Rm Yiew

Mode Auto FFT

M1[1] -1.85 dBm
5.859440 GHz
10 dBm

o dem Ml

| _Arr W\JJ’\N\/J
-10 dBm aaad S

-20 dBm

-30 dBm

T ]

-50 dBm

i

S .

-60 dBm

-70 dBm

CF 5.815 GHz
Marker

Type | Ref | Trc |
M1

1001 pts Span 320.0 MHz

X-value | Y-value |  Function | Function Result |
5.85944 GHz -1.85 dBm

Jl J

Date: 13.0CT.2023 01:27:04
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Product Notebook Computer
Test [tem Peak Power Spectral Density
Test Mode Transmit (802.11ax-80 MHz)-SISO B
Test Date 2023/10/13
Channel |Frequency| Data |PPSD/MHz|Duty factor| Total Max Ant EIRP EIRP | Result
No. Rate PPSD/MHz Gain PPSD/MHz | Limit
(MHz) (dBm) (dB) (dBm) (dBi) (dBm) (dBm)
171 5855 MCSO0 3.71 0.00 3.71 3.85 7.56 14 Pass
Note:
1. Total PPSD/MHz = PPSD/MHz + Duty factor.
2. EIRP PPSD/MHz = Total PPSD/MHz + Max Ant Gain.
Channel 171
Spectrum 3 [Eﬂ
Ref Level 20.00 dBm  Offset 1.00 dB & RBW 1 MHz
| Att 30dB  SWT 22,9 ps @ VYBW 3 MHz Mode Auto FFT
SGL Count 100/100
@ 1Rm View
M1[1] 3.71 dBm
5.851480 GHz
10 dBm ol
0 dBm I S e s —
-10 dBm r\‘
-20 dBm I
S
-30 dBm
|~ T
dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.855 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 £.85148 GHz 3.71 dBm
J1 J

Date: 13.0CT.2023 01:18:08
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Product : Notebook Computer
Test Item : Peak Power Spectral Density
Test Mode Transmit (802.11ax-20 MHz)-MIMO
Test Date : 2023/09/15
EIRP
PPSD/ 0*1og(2)| Duty £ Total Max Ant PPSD) EIRP
Frequenc i 10*lo uty factor
Channel No. | eney | Chain | s Y PPSD/MHz| Gain Limit | Result
MHz
(MHz) (dBm)| (dB) (dB) (dBm) (dBi) | (dBm) | (dBm)
A | 1.33 | 3.01 0.00 4.34 3.85 8.19 Pass
169 5845 B | 1.91 | 3.01 0.00 4.92 3.85 8.77 14 Pass
A | 1.70 | 3.01 0.00 4.71 3.85 8.56 Pass
1 14
73 5865 B | 1.40 | 3.01 0.00 4.41 3.85 8.26 Pass
A |-1.07| 3.01 0.00 1.94 3.85 5.79 Pass
1 14
77 5883 B |-1.09| 3.01 0.00 1.92 3.85 5.77 Pass
Note:

1. Total PPSD/MHz = PPSD/MHz + Duty factor.
2. EIRP PPSD/MHz = Total PPSD/MHz + Max Ant Gain

3. The quantity 10*log 2 (two antennas) is added to the spectrum peak value according to document
662911 DO1.

Channel 169 (Chain B)

Spectrum :%J I

Ref Level 20.00 dBm  Offset 1.00 dB & RBW 1 MHz

| Att 30de  SWT 57 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100

@ 1Rm Yiew

M1[1] 1.91 dBm
5.8465980 GHz
10 dBm

M1

0 dBm PaasSl

/ \

-20 dBm

-30 dBm

-40 dBm

-60 dBm

-70 dBm

CF 5.845 GHz 1001 pts Span 40.0 MHz

)i ] GINRNERD we

Date: 15.SEP.2023 16:17:05
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Product : Notebook Computer
Test Item : Peak Power Spectral Density
Test Mode Transmit (802.11ax-40 MHz)-MIMO
Test Date : 2023/09/15
EIRP
PPSD/ 10%l0g(2 . Total Max Ant S/ EIRP
Frequenc i 0 Duty factor PPSD
Channel No. quency| Chain MHz g2 Puty PPSD/MHz| Gain Limit Result
MHz
(MHz) (dBm)| (dB) (dB) (dBm) (dBi) (dBm) | (dBm)
A | 147 | 3.01 0.00 4.48 3.85 8.33 Pass
167 5835 14
B 1.37 | 3.01 0.00 4.38 3.85 8.23 Pass
A [-079] 3.01 0.00 2.22 3.85 6.07 Pass
175 5875 14
B |-252] 3.01 0.00 0.49 3.85 4.34 Pass
Note:

1. Total PPSD/MHz = PPSD/MHz + Duty factor.
2. EIRP PPSD/MHz = Total PPSD/MHz + Max Ant Gain

3. The quantity 10¥log 2 (two antennas) is added to the spectrum peak value according to document
662911 DO1.

Channel 167 (Chain A)

Spectrum n%: I

Ref Level 20.00 dBm  Offset 1.00 dB & RBW 1 MHz

|& Att 30de SWT 11.4ps & VBW 3 MHz Mode Auto FFT
SGL Count 100/100
@ 1Rm Yiew

M1[1] 1.47 dBm

5.8373980 GHz
10 dBm

0dem TS —

["‘-—-\/ e
-10 dBm / \\
-20 dBm

-30 dBm

.
-40 dBm .

50 dbm

-60 dBm

-70 dBm

CF 5.835 GHz 1001 pts

J1 Y

Date: 15.SEP.2023 16:25:29

Span 80.0 MHz
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Product : Notebook Computer
Test [tem : Peak Power Spectral Density
Test Mode Transmit (802.11ax-80 MHz)-MIMO
Test Date : 2023/09/15
EIRP
PPSD/ Total Max Ant EIRP
Frequency | Chain 10*log(2)|Duty factor PPSD/ Result
Channel No. MHz PPSD/MHz Gain Limit
MHz
(MHz) (dBm)| (dB) (dB) (dBm) (dBi) | (dBm) | (dBm)
A |-398| 3.01 0.00 -0.97 3.85 2.88 Pass
171 5855 B |-3.71] 3.01 0.00 -0.70 3.85 3.15 14 Pass
Note:

1. Total PPSD/MHz = PPSD/MHz + Duty factor.
2. EIRP PPSD/MHz = Total PPSD/MHz + Max Ant Gain

3. The quantity 10*log 2 (two antennas) is added to the spectrum peak value according to document
662911 DO1.

Channel 171 (Chain B)

Spectrum | n%l

Ref Level 20.00 dBm  Offset 1.00 dB @ RBW 1 MHz

| Att 30dE SWT 229ps @ VBW 3 MHz Mode auto FFT
SGL Count 100/100
@ 1Rm Yiew
M1[1] -3.71dBm
5.865870 GHz
10 dBm
0 dem ot
VJ_/\'\’”-VW__M-—-« ',,.J—'\,-\_/Yw—\ “\\/\,\_\/\’
-10 dBm

| ]
) \
wan ¥ N

oy
-50 dBm— £ e
b ™
-60 dBm
-70 dBm
GF 5.855 GHz 1001 pts Span 160.0 MHz

J{ ] G we

Date: 15.SEP.2023 16:55:11
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Product Notebook Computer
Test Item Peak Power Spectral Density
Test Mode Transmit (802.11ax-160 MHz)-MIMO
Test Date : 2023/09/15
EIRP
PPSD/ 10%l0g(2 . Total Max Ant S/ EIRP
Frequenc i 0 Duty factor PPSD
Channel No. quency| Chain MHz g2 Puty PPSD/MHz| Gain Limit Result
MHz
(MHz) (dBm)| (dB) (dB) (dBm) (dBi) | (dBm) | (dBm)
A [-899| 3.01 0.09 -5.89 3.85 -2.04 Pass
163 5815 14
B |-7.87] 3.01 0.09 -4.77 3.85 -0.92 Pass
Note:
1. Total PPSD/MHz = PPSD/MHz + Duty factor.
2. EIRP PPSD/MHz = Total PPSD/MHz + Max Ant Gain
3. The quantity 10*¥log 2 (two antennas) is added to the spectrum peak value according to document
662911 DO1.

Channel 163 (Chain B)

Spectrum

e
v
Ref Level 20.00 dem Offset 1.00 dB @ RBW 1 MHz

j& Att 30de  SWT 43.8ps @ VYBW 3 MHz
SGL Count 100/100

@ 1Rm Yiew

Mode Auto FFT

Mi[1] -7.87 dBm

5.846330 GHz
10 dBm

0 dBm

ML
oty W.r"-uw}

FN-« Al k,\- _—m\/\,\
-20 dém

| |

-40 dBm }

-10 dém D

50 dem L
[P Sy T
-60 dBm

‘\—\_
L~

-70 dBm

CF 5.815 GHz 1001 pts Span 320.0 MHz

J CNRNRNNEND e

Date: 15.SEP.2023 17:03:52
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5. Radiated Emission

5.1.  Test Setup

Radiated Emission Under 30 MHz

¢ | | >
k L 3m | g

Antenna Mast
Broadband or Loop
Antenna
Antenna height islm. _>
Non-Conducted Table |11 13 1m or 10m

Test | %I |Fu11y soldered Metal Ground | -
Receiver [__To Receiver]
|.-|.=:\

Radiated Emission Below 1 GHz

Il 1
i |-

The height of broadband
antenna was scanned
from 1m to 4m.

The distance between
EUT antenna and turn table
3m.
Non-Conducted Table i was m v
- |—||—I;I—| [Fully soldered Metal Ground || To COHtFOUeri
es

| To Receiverl

Radiated Emission Above 1 GHz

< I .. 1 >l
fe 3m 1

The height of broadband or
Dipole Antenna was scanned
from 1M to 4M. -

The distance between antenna
and turn table was 3M regards
to the standard adopted.

RF absorber material
EUT on the ground plane.
¢ —
(@) (@)
Pre-
| %l To Receiver || Am;fiﬁer —/
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5.2.

Limits
Emissions radiated outside of the specified frequency bands, except for harmonics, shall be attenuated by

at least 20dB below the level of the fundamental or to the general radiated emission limits in paragraph
15.209, whichever is the lesser attenuation.

FCC Part 15 Subpart C Paragraph 15.209(a) Limits
Frel\c/lllggcy (mi:ii::;:f:er) Measurement distance (meter)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

Remarks: E field strength (dBuV/m) = 20 log E field strength (1V/m)

® For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz
band shall not exceed an e.i.r.p. of 27 dBm/MHz.

® For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35 GHz
band shall not exceed an e.i.r.p. of —27 dBm/MHz.

® For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725 GHz
band shall not exceed an e.i.r.p. of 27 dBm/MHz.

® For transmitters operating in the 5.725-5.85 GHz band:
All emissions shall be limited to a level of =27 dBm/MHz at 75 MHz or more above or below the band
edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge, and from 25 MHz
above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or
below the band edge, and from 5 MHz above or below the band edge increasing linearly to a level of
27 dBm/MHz at the band edge.

® For transmitters operating in the 5.850-5.895 GHz band:
(i) For an indoor access point or subordinate device, all emissions at or above 5.895 GHz shall not
exceed an e.i.r.p. of 15 dBm/MHz and shall decrease linearly to an e.i.r.p. of =7 dBm/MHz at or
above 5.925 GHz.
(i1) For a client device, all emissions at or above 5.895 GHz shall not exceed an e.i.r.p. of =5 dBm/
MHz and shall decrease linearly to an e.i.r.p. of =27 dBm/MHz at or above 5.925 GHz.
(iii) For a client device or indoor access point or subordinate device, all emissions below 5.725 GHz
shall not exceed an e.i.r.p. of =27 dBm/MHz at 5.65 GHz increasing linearly to 10 dBm/MHz at
5.7 GHz, and from 5.7 GHz increasing linearly to a level of 15.6 dBm/MHz at 5.72 GHz, and
from 5.72 GHz increasing linearly to a level of 27 dBm/MHz at 5.725 GHz.

® For transmitters operating within the 5.925-7.125 GHz band: Any emissions outside of the
5.925-7.125 GHz band must not exceed an e.i.r.p. of —27 dBm/MHz.

Based on ANSI C63.10-2013 Section 12.7.3 d) provides the conversion formula between field strength
and EIRP, if distance is 3m, -27dBm is equivalent to 68.22dBuV/m.
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5.3.

Test Procedure

The EUT was setup according to ANSI C63.10, 2013 and tested according to FCC KDB-789033 test
procedure for compliance to FCC 47CFR 15. 407 requirements.

Measuring the frequency range below 1 GHz, the EUT is placed on a turn table which is 0.8 meter above
ground,when measuring the frequency range above 1 GHz, the EUT is placed on a turn table which is 1.5
meter above ground.

The turn table is rotated 360 degrees to determine the position of the maximum emission level.

The EUT was positioned such that the distance from antenna to the EUT was 3 meters.

The antenna is scanned between 1 meter and 4 meters to find out the maximum emission level. This is
repeated for both horizontal and vertical polarization of the antenna. In order to find the maximum
emission, all of the interface cables were manipulated according to ANSI C63.10: 2013 on radiated
measurement.

The resolution bandwidth below 30 MHz setting on the field strength meter is 9kHz and

30 MHz~1 GHz is 120 kHz and above 1 GHz is 1 MHz.

Radiated emission measurements below 30 MHz are made using Loop Antenna and 30 MHz~1 GHz are
made using broadband Bilog antenna and above 1 GHz are made using Horn Antennas.

The measurement is divided into the Preliminary Measurement and the Final Measurement.

The suspected frequencies are searched for in Preliminary Measurement with the measurement antenna
kept pointed at the source of the emission both in azimuth and elevation, with the polarization of the
antenna oriented for maximum response. The antenna is pointed at an angle towards the source of the
emission, and the EUT is rotated in both height and polarization to maximize the measured emission. The
emission is kept within the illumination area of the 3 dB bandwidth of the antenna.

The measurement frequency range form 9 kHz - 10th Harmonic of fundamental was investigated.

RBW and VBW Parameter setting:

According to KDB 789033 section I1.G.5 Procedure for Unwanted Maximum Emissions Measurements
above 1000 MHz.

RBW =1 MHz.

VBW >3 MHz.

According to KDB 789033 section I1.G.6 Procedures for Average Unwanted Emissions Measurements
above 1000 MHz.

RBW =1 MHz.

VBW = 10 Hz, when duty cycle > 98 %

VBW > 1/T, when duty cycle <98 %

(T refers to the minimum transmission duration over which the transmitter is on and is transmitting at its
maximum power control level for the tested mode of operation.)
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SISO A
5 GHz band Duty Cycle T /T VBW
(%) (ms) (Hz) (Hz)
802.11a 97.20 2.0800 481 500
802.11ax-20 MHz 99.10 3.9955 250 10
802.11ax-40 MHz 98.95 3.9935 250 10
802.11ax-80 MHz 98.70 3.9835 251 10
802.11ax-160 MHz 98.71 3.9935 250 10
SISO B
5 GHz band Duty Cycle T /T VBW
(%) (ms) (Ho) (Ho)
802.11a 97.92 2.0875 479 500
802.11ax-20 MHz 98.70 3.9835 251 10
802.11ax-40 MHz 98.70 3.9835 251 10
802.11ax-80 MHz 98.71 3.9935 250 10
802.11ax-160 MHz 98.70 3.9835 251 10
MIMO
5 GHz band Duty Cycle T /T VBW
(%) (ms) (Hz) (Hz)
802.11ax-20 MHz 99.01 3.9900 251 10
802.11ax-40 MHz 98.76 3.9800 251 10
802.11ax-80 MHz 98.52 3.9900 251 10
802.11ax-160 MHz 97.97 2.3140 432 500

Note: Duty Cycle Refer to Section 8.
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5.4. Test Result of Radiated Emission
SISO A

site :HY-CBOL site :HY-C861
Condition :3m  ,HORIZONTAL Condition :3m  ,VERTICAL
Mode X_a_5845MHz Mode 1TX_a_5845MHz
TEST BY  :Sam TEST BY  :Sam
yagLevel (@Buvim) Date: 2023.09.08 1oLevel (@BuVim) Date: 2023.09-08
963 96.3
825| 82.5|
FCC_U-NIj4_Peak FCC_U-NIR4_Peak
o8| TULLITT 6.8 MULLITT]
550 Fcc,umJ Averge 550 FCC,UVNHjI Averge
1 1
43 413
27.5| 27.5|
13.8] 13.8|
1000 8800. 16600. 24400. 32200. 40000 1000 8800. 16600. 24400. 32200. 40000
Frequency (MHZ) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
line  Limit  Level line  Limit  Level
Mz dBuV/m  dBuV/m 48 dBuv a8 Mz @Buv/m  dBuV/m @ dBuv a8
1 1169%.008  45.43  74.60  -28.57  52.66  -7.17  Peak 1 116%.06e  45.84  74.88  -28.16  53.61  -7.17  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBO1 site :Hy-C801
Condition :3m ,HORIZONTAL Condition :3m  ,VERTICAL
Mode X_a_5865MHz Mode 1TX_a_5865MHz
TEST BY  :Sam TEST BY  :Sam
Level (dBuVim) Date: 2023-09-08 1oLevel (dBuVim) Date: 2023.09.-08
9.3 96.3
825 8245
FCC_UNIE4_Peak FCC_UNI4_Peak
sas| TLILITTN seg UL
550 Fcc,umJ Averge 550 ; FCC,UVNHjI Averge
;
43 3
275 275
13.8] 13.8|
1000 8800. 16600. 24400. 32200. 40000 1000 8800. 16600. 24400. 32200. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Oover Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuv/m  dBuV/m a8 a8 Mz @Buv/m  dBuV/m @ dBuv a8
1 11730.008  46.62  74.80  -27.38  53.79  -7.17  Peak 1 11730.808  47.69  74.88  -26.31  54.85  -7.17  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.

Page: 43 of 85



Report No.: 2380300R-RFUSV03S-B P D E K RA

site site :HY-C861
Condition Condition :3m  ,VERTICAL
Mode Mode 1TX_a_5885MHz
TEST BY TEST BY  :Sam
yagLevel (@Buvim) Date: 2023.09.08 1oLevel (@BuVim) Date: 2023.09-08
963 96.3
82.5| 82.5|
FCC_U-NIj4_Peak FCC_U-NIR4_Peak
o8| TULLITT 6.8 MULLITT]
550 FCC,H—MHJ Averge 550 rcc,umﬁl Averge
B 1
43 13
27.5| 27.5|
13.8] 13.8|
1000 8800. 16600. 24400. 32200. 40000 1000 8800. 16600. 24400. 32200. 40000
Frequency (MH2) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit  Level line  Limit  Level
MHz dBuv/m  dBuV/m a8 dsuv @ Mz @Buv/m  dBuV/m @ dBuv a8
1 11776.008  44.93  74.80  -20.61  52.24  -7.25  Peak 1 11770.888  45.93  74.88  -28.81  53.24  -7.25  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBO1 site :Hy-Cse1
Condition :3m  ,HORTZONTAL Condition :3m  ,VERTICAL
Mode $TX_ax20_5845MHz Mode $TX_ax20_5845MHz
TEST BY  :Sam TEST BY  :Sam
41gLevel (4Buvim) Date: 20231015 1qoLevel [BuVim) Date: 20231015
96.3] 96.3|
s25| 82|
Fec_u-Nif4_peak FCC_U-NI4_Peak
o8| TUILIT a8 TULLLITT]
550 FCC_UNH:‘I Averge 5501 Fcc_urmuiz] Averge
1 1
41.3] 41.3|
275 275
138 138
1000 8800, 16500 24400 32200, 40000 000 8800 16600 24400 32200 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuV/m  dBuV/m a8 8 Mz dBuV/m  dBuV/m a8 dBuv a8
1 11696.068  46.44  74.80  -27.56  53.61  -7.17  Peak 1 1169%.080  46.18  74.88  -27.82  53.35  -7.17  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report. and not show in test report.
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site :HY-CBOL site :HY-C861
Condition :3m  ,HORIZONTAL Condition :3m  ,VERTICAL
Mode $TX_ax20_5365MHz Mode 1TX_ax20_5865MHz
TEST BY  :Sam TEST BY  :Sam
yagLevel (@Buvim) Date: 20231015 1oLevel (@BuVim) Date: 20231015
963 96.3
82.5| 82.5|
FCC_U-NIj4_Peak FCC_U-NIR4_Peak
o8| TULLITT 6.8 MULLITT]
550 FCC,H—MHJ Averge 550 rcc,umﬁl Averge
S
43 13
27.5| 27.5|
13.8] 13.8|
1000 8800. 16600. 24400. 32200. 40000 1000 8800. 16600. 24400. 32200. 40000
Frequency (MH2) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit  Level line  Limit  Level
MHz dBuv/m  dBuV/m a8 dsuv @ Mz @Buv/m  dBuV/m @ dBuv a8
1 11730.068  47.65  74.80  -26.95  54.22  -7.17  Peak 1 11738.808  48.77  74.88  -25.23  55.94  -7.17  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBO1 site :Hy-Cse1
Condition :3m  ,HORTZONTAL Condition :3m  ,VERTICAL
Mode :TX_ax20_5885MHz Mode $TX_ax20_5885MHz
TEST BY  :Sam TEST BY  :Sam
41gLevel (4Buvim) Date: 20231015 1qoLevel [BuVim) Date: 20231015
96.3] 96.3|
s25| 82|
Fec_u-Nif4_peak FCC_U-NI4_Peak
o8| TUILIT a8 TULLLITT]
550 FCC_UNH:‘I Averge 5501 Fcc_urmuiz] Averge
1 1
41.3] 41.3|
275 275
138 138
1000 8800, 16500 24400 32200, 40000 000 8800 16600 24400 32200 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuV/m  dBuV/m a8 8 Mz dBuV/m  dBuV/m a8 dBuv a8
1 11776.068  45.94  74.69  -28.86  53.19  -7.25  Peak 1 11770.08  46.32  74.88  -27.68  53.57  -7.25  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report. and not show in test report.
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Site :HY-CBOL site :HY-CBOL
Condition :3m ,HORIZONTAL Condition :3m  ,VERTICAL
Mode :TX_ax48_5835MHz Mode :TX_ax48_5835MHz
TEST BY  :Sam TEST BY  :Sam
yagLevel (@Buvim) Date: 20231015 1oLevel (@BuVim) Date: 20231015
96.3 96.3
82.5| 82.5|
FCC_U-NIj4_Peak FCC_U-NIR4_Peak
o8| TULLITT 6.8 MULLITT]
550 FCC,H—MHJ Averge 550 rcc,umﬁl Averge
1 1
4.3 41.3
27.5| 27.5|
13.8] 13.8|
1000 8800. 16600. 24400. 32200. 40000 1000 8800. 16600. 24400. 32200. 40000
Frequency (MH2) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
MHz dBuv/m  dBuV/m a8 aBuv a8 MHz aBuV/m  dBuV/m a8 aBuv a8
1 11676.080  46.52  74.60  -27.48  53.75  -7.23  Peak 1 11676.880  45.99  74.80  -28.10  53.13  -7.23  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBOL site :HY-CBO1
Condition :3m ,HORIZONTAL Condition :3m  ,VERTICAL
Mode :TX_ax40_S875MHz Hode :TX_ax48_5875MHz
TEST BY  :Sam TEST BY  :Sam
J1gLeve @Buvm) Date: 2023-10-15 oLl @By Date: 2023-10-15
96.3] 96.3|
825 825
FCC_U-NIL4_Peak FCC_U-NIE4_Peak
o8| TUILIT a8 TULLLITT]
550 FCC_UNH:‘I Averge 5501 Fcc_urmuiz] Averge
P 1
41.3] 41.3|
215 215
138 138
1000 8800 16600 24400 32200 40000 1000 8800 16600, 24400 32200 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
Mz dBuV/m  dBuV/m a8 Mz dBuV/m  dBuV/m a8 dBuv dB
1 11756.080  45.54  74.60  -28.46  52.75  -7.21  Peak 1 11756.800  47.83  74.80  -26.97  54.24  -7.21  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Linit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit

and not show in test report. and not show in test report.
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Site :HY-CBB1

Condition :3m ,HORIZONTAL
Mode 1 TX_ax16@_5815MHz
TEST BY  :Sam

Date: 2023-10-15

Level (dBuVim)

Site :HY-CB@1
Condition :3m »VERTICAL
Mode :TX_ax16@_S5815MHz
TEST BY  :Sam

Level (dBuVim) Date: 2023.10-15

7 1
96.3 96.3
825 825
FCC_U-NIj4_Peak FCC_U-NIR4_Peak
os.8| TLUILITTTN 6s.8) TUILIET]
550 FCC,H—MHJ Averge 55.0 FCC,UVNHi‘-I Averge
1 1
43 413
275 215
138 138
1000 8800. 16600. 24400, 32200. 40000 1000 8800. 16600, 24400 32200 40000
Frequency (MHz) Frequency (MHz)
No Frequency Level Limit QOver Read Factor Remark No Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8 MHz dBuV/m  dBuV/m a8 dBuv ds
1 11630.008 45.36 74.08 -28.64 52.63 -7.33 Peak 1 11630.800 44.94 74.08 -29.06 52.27 -7.33 Peak
Note: Note:
1. Level = Read Level #+ Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site Y-CBO1 site HY-CBe1
Condition :3m ,HORTZONTAL Condition :3m ,VERTICAL
Mode X_ax168_5815MHz Mode :TX_ax160_5815MHz
TEST BY am TEST BY  :Sam
Level (@BuVim) Date: 2023-00-08 Lovel (dBuvim) Date: 2023.09-08
788 88
675 67.5
56.3 FCC/CLASSB 563 FCCCLASS-B
45.0) 450
i
338 1 338 5
2 5 4 5 6
25| 3 4 225 H 4
1.3 13
30 224, 418, 612, 806. 1000 30 224, 418, 612, 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m MHz dBuV/m dBuV/m dB dBuV dB
1 149.580 30.21  43.59  -13.29 s4.40 2019 QP 1 30.970 34.92  40.00 -5.08 60.04  -25.12 QP
2 261.830 25.65  46.60  -20.35 50.21  -24.56 QP 2 137.670 28.33  43.50  -15.17 52.79  -24.46 QP
3 354.950 21.73  46.60  -24.27 43.67  -21.94 QP 3 297.720 22.86  46.00  -23.14 46.84  -23.18 QP
4 539.250 21.66 46.060 -24.34 38.92 -17.26 QP a 533.430 22.79 46.00 -23.21 48.10 -17.31 QP
5 763.320 25.69 46.60 -28.31 38.65 -12.96 QP 5 728.400 24.93 46.00 -21.87 38.71 -13.78 QP
6 890.390 26.19 46.00 -19.81 38.85 -11.86 QP 6 895.248 26.09 46.00 -19.91 37.85 -11.76 QP
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission under 30MHz was not included since the emission levels are
very low against the limit.

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission under 38MHz was not included since the emission levels are
very low against the limit.
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SISO B

Site :HY-CBO1
Condition :3m  ,HORIZONTAL
Mode :TX_ax88_5855MHz

TEST BY  :Sam

Site :HY-CB@1
Condition :3m  ,VERTICAL
Mode :TX_ax80_5855MHz

TEST BY  :Sam

J1gLeve @Buvm) Date: 2023-10-15 oLl @By Date: 2023-10-15
96.3] 96.3|
825 825
FCC_U-NIL4_Peak FCC_U-NIE4_Peak
o8| TUILIT a8 TULLLITT]
550 FCC_UVNH:tI Averge 5501 Fcc_urmuiz] Averge
1 1
41.3] 41.3|
215 215
138 138
1000 8800 16600 24400 32200 40000 1000 8800 16600, 24400 32200 40000
Frequency (MHz) Freauency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level Line  Limit Level
Mz dBuV/m  dBuV/m dBuv 8 Mz dBuV/m  dBuV/m a8 dBuv dB
1 11718.080  46.61  74.60  -27.39  53.74  -7.13  Peak 1 11718.800  46.11  74.80  -27.89  53.24  -7.13  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Linit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBOL site :HY-CBB1
Condition :3m  ,HORIZONTAL Condition :3m  ,VERTICAL
Hode X_ax168_5815MHz Mode :TX_ax168_5815MHz
TEST BY  :Sam TEST BY  :Sam
Level (dBuVim) Date: 2023.09.08 Level (dBuVim) Date: 2023.09.08
78 788
67.5| 67.5|
56.3| FEEC/ELASS-B 56.3] FCCCLASS B
450 450
— —
334 1 338 5
2 B 5 5 5
22.5| 3 4 225| 3 4
11.3| 11.3]
30 224. 418, 612, 806. 1000 30 224, 418 612, 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency level  Limit Over Read  Factor  Remark No. Frequency Level  Limit Over Read  Factor  Remark
Line Limit  Level Line Limit Level
MHz dBuUV/m  dBuV/m a8 dBuv a8 MHz dBuv/m  dBuV/m a8 By a8
1 148.580  38.21 43.59  -13.29  54.48  -24.19 QP 1 30.970 3192  40.80 -5.08  60.4  -25.12 QP
2 261.839  25.65 46.60  -20.35  50.21  -24.56 QP 2 137.676  28.33  43.58  -15.17  52.79  -24.46 QP
3 354950 21.73  46.60  -24.27  43.67 -21.94 QP 3 297.720  22.85 46.86 -23.14  46.84  -23.18 QP
4 539250  21.66  46.80  -24.34  38.92  -17.26 QP 4 533430 22.79  46.80  -23.21  46.10  -17.31 QP
5 763.320  25.69  46.60  -20.31  38.65  -12.96 QP 5 728.400  24.93  46.0¢  -21.87  38.71  -13.78 QP
6 899.390  26.19  46.e0  -19.81  38.85  -11.86 QP 6  895.240  26.09  46.0¢  -19.91  37.85  -11.76 QP
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Linit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission under 38MHz was not included since the emission levels are 4. The emission under 38MHz was not included since the emission levels are

very low against the limit.

very low against the limit.
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MIMO

Site :HY-CBO1
Condition :3m  ,HORIZONTAL
Mode :TX_ax28_5845MHz

TEST BY  :Sam

o Level (dBuvim) Date: 2023-09-08

1

96.3

825

FCC_U-NIp4_Peak
ega| TLILITTT]
550 FCC_UNH:‘I Averge
q

13

275

138

1000 8800. 16600. 24400. 32200. 40000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dBuV dB

1 11690.000 45.21 74.00 -28.79 52.38 -7.17 Peak

Note:

Site :HY-CB@1
Condition :3m  ,VERTICAL
Mode :TX_ax20_5845MHz

TEST BY  :Sam

1 pLevel (dBuVim) Date: 2023-09-08

1

96.3

825

FCC_U-NIk4_Peak

ee.8| TLILICTT]

5520 . Fcc_urwis] Averge

413

275

138

1000 8800. 16600 24400 32200 40000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB

1 11690.000 48.86 74.00 -25.94 55.23 -7.17 Peak

lNote:

1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBe1 Site :HY-CBe1
Condition :3m ,HORIZONTAL Condition :3m »VERTICAL
Mode :TX_ax20_5865MHz Mode :TX_ax20_5865MHz
TEST BY  :Sam TEST BY  :Sam
Jrolevel @Buvim) Date: 2023-00-08 11gLevel @Buvim) Date: 2023.09-08
96.3 96.3
825 825
FCC_U-NIf4_Peak FCC_U-NIR4_Peak
sag| TLUILIT] ce.e| TLILIT
550) —— H”m L Fcc,umfl Averge 550 ——. UHHJ rcc,urwfl Averge
1 1
13 413
275 275
138 139
1000 8800. 6600, 24400, 32200. 40000 1000 8800, 6600, 24400 32200, 40000
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 11738.000 45.54  74.00  -28.46 52.71 -7.17  Peak 1 11730.000 46.24 7400 -27.76 53.41 -7.17  Peak
Note: lNote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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site :HY-CBOL site :HY-C861
Condition :3m  ,HORIZONTAL Condition :3m  ,VERTICAL
Mode $TX_ax20_5385MHz Mode 1TX_ax20_5885MHz
TEST BY  :Sam TEST BY  :Sam
yagLevel (@Buvim) Date: 2023.09.08 1oLevel (@BuVim) Date: 2023.09.08
963 96.3
82.5| 82.5|
FCC_U-NIj4_Peak FCC_U-NIR4_Peak
o8| TULLITT 6.8 MULLITT]
550 FCC,H—MHJ Averge 550 rcc,umﬁl Averge
1 1
43 13
27.5| 27.5|
13.8] 13.8|
1000 8800. 16600. 24400. 32200. 40000 1000 8800. 16600. 24400. 32200. 40000
Frequency (MH2) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit  Level line  Limit  Level
MHz dBuv/m  dBuV/m a8 dsuv @ Mz @Buv/m  dBuV/m @ dBuv a8
1 11776.068  45.06  74.80  -28.94  52.31  -7.25  Peak 1 11770.888  45.53  74.88  -28.41  52.84  -7.25  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBO1 site :Hy-Cse1
Condition :3m  ,HORTZONTAL Condition :3m  ,VERTICAL
Mode $TX_ax48_5835MHz Mode $TX_ax48_5835MHz
TEST BY  :Sam TEST BY  :Sam
roLavel dBaim) Date: 2023-09-08 I Date: 2023-09-08
96.3] 96.3|
s25| 82|
Fec_u-Nif4_peak FCC_U-NI4_Peak
o8| TUILIT a8 TULLLITT]
550 FCC_UNH:‘I Averge 5501 Fcc_urmuiz] Averge
1 1
41.3] 41.3|
275 275
138 138
1000 8800, 16500 24400 32200, 40000 000 8800 16600 24400 32200 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuV/m  dBuV/m a8 8 Mz dBuV/m  dBuV/m a8 dBuv a8
1 11676.088  45.65  74.69  -28.35  52.88  -7.23  Peak 1 11670.080  45.29  74.88  -26.71  52.52  -7.23  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report. and not show in test report.
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site :HY-CBOL site :HY-C861
Condition :3m ,HORIZONTAL Condition :3m  ,VERTICAL
Mode $TX_ax40_5375MHz Mode +TX_ax40_5875MHz
TEST BY  :Sam TEST BY  :Sam
yagLevel (@Buvim) Date: 2023.09.08 1oLevel (@BuVim) Date: 2023.09.08
963 96.3
82.5| 82.5|
FCC_U-NIj4_Peak FCC_U-NIR4_Peak
o8| TULLITT 6.8 MULLITT]
550 FCC,H—MHJ Averge 550 rcc,umﬁl Averge
1 1
43 13
27.5| 27.5|
13.8] 13.8|
1000 8800. 16600. 24400. 32200. 40000 1000 8800. 16600. 24400. 32200. 40000
Frequency (MH2) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit  Level line  Limit  Level
MHz dBuv/m  dBuV/m a8 dsuv @ Mz @Buv/m  dBuV/m @ dBuv a8
1 11756.068  45.85  74.60  -28.15  53.86  -7.21  Peak 1 11750.808  45.85  74.88  -28.15  53.86  -7.2L  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBO1 site :Hy-Cse1
Condition :3m  ,HORTZONTAL Condition :3m  ,VERTICAL
Mode :TX_ax80_5855MHz Mode $TX_axB0_5855MHz
TEST BY  :Sam TEST BY  :Sam
roLavel dBaim) Date: 2023-09-08 I Date: 2023-09-08
96.3] 96.3|
s25| 82|
Fec_u-Nif4_peak FCC_U-NI4_Peak
o8| TUILIT a8 TULLLITT]
550 FCC_UNH:‘I Averge 5501 Fcc_urmuiz] Averge
1 1
41.3] 41.3|
275 275
138 138
1000 8800, 16500 24400 32200, 40000 000 8800 16600 24400 32200 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuV/m  dBuV/m a8 8 Mz dBuV/m  dBuV/m a8 dBuv a8
1 11716.088  45.19  74.69  -28.81  52.32  -7.13  Peak 1 11716.088  45.84  74.88  -26.16  52.97  -7.13  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report. and not show in test report.
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FEVENEN

Site :HY-CBB1
Condition :3m ,HORIZONTAL
Mode 1 TX_ax16@_5815MHz

TEST BY  :Sam

Level (dBuVim) Date: 2023.09-08

1
963
82.5|
FCC_U-NIf4_Peak
os.8| TLUILITTTN
550 FCC,H—MHJ Averge
B
413
27.5)
13.8]
1000 8800. 16600. 24400. 32200. 40000
Frequency (MHz)
Mo. Frequency  Level  Limit Qver Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv a8
1 11638.000 44.79  74.80  -29.21 52.12 2733 Peak
Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CB@1
Condition :3m »VERTICAL
Mode :TX_ax16@_S5815MHz

TEST BY  :Sam

Level (dBuV/m) Date: 2023.09.08

11
96.3]
82.5(
FCC_U-NI}4_Peak
6s.8) TUILIET]
56.0) rcc,umﬁl Averge
]
413
27.5|
13.8
1000 8800. 16600. 24400. 32200. 40000
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV a8
1 11630.600 45.77  74.06  -28.23 53.10 -7.33 Peak
Note:
1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

site 1HY-CB1
Condition :3m ,HORTZONTAL
Mode :TX_ax168_5815MHz

TEST BY  :Sam

Level (dBuVim) Date: 2023.09-08

788

67.5

56.3 FCC/CLASSB

450

338

2 5 6
3 4
28
13
30 224, 18, 612. 806. 1000
Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m

1 69.770 17.12 -22.88 43.45  -26.33 QP

2 191.999 27.85 -15.65 54.43  -26.58 QP

3 418.000 20.96 -25.04 49.91  -19.95 QP

4 595.518 22.81 -23.19 38.58 -15.77 QP

5 834.138 26.26 -19.74 38.62 -12.36 QP

6 925.318 27.e3 46.60 -18.97 38.20 -11.17 QP
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission under 38MHz was not included since the emission levels are

very low against the limit.

Site tHY-CBO1
Condition :3m ,VERTICAL
Mode :TX_ax168_5815MHz

TEST BY  :Sam

Level (dBuVim) Date: 2023.09.08

788
67.5|
56.3 FCCCLASS-B
45.0)
33.8) 4
1 » 5 6
225| 3
13
30 22, 418, 612, 906. 1000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 44.550 26.99  49.00  -13.01 50.68  -23.69 QP
2 242.430 2330 46.08  -22.70 48.17  -24.87 QP
3 556.710 22.30  46.08  -23.70 39.19  -16.89 QP
a4 706.890 32.68 46.08 -13.32 46.78 -14.18 QP
5 838.980 26.98 46.08 -19.18 39.87 -12.17 QP
6 947.620 27.78 46.00 -18.30 38.51 -10.81 QP

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The enission under 38MHz was not included since the emission levels are
very low against the limit.
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6. Band Edge

6.1. Test Setup

RF Conducted Measurement:

EUT

RF Radiated Measurement:

RF Cable
D:D Spectrum
Analyzer
SMA
Connector

N|

3m >

The height of broadband or
Dipole Antenna was scanned
from 1M to 4M.

The distance between antenna
and turn table was 3M regards
to the standard adopted.

N

RF absorber material

EUT /_ on the ground plane.
—
/\/\/\/\/\/\/\/\/\/\/\/\/\/\/\A o) O
| | | | . Pre-
To Receiver | | A
Amplifier

ll

ll

Page: 53 of 85



Report No.: 2380300R-RFUSV03S-B P D E K RA

6.2.

Limits
The provisions of Section 15.205 of this part apply to intentional radiators operating under this section.

Radiated emissions which fall in the restricted bands, as defined in Section 15.205, must also comply with
the radiated emission limits specified in Section 15.209:

FCC Part 15 Subpart C Paragraph 15.209 Limits
Frel\c/l;ll;lcy pV/m @3m dBuV/m@3m
30-88 100 40
88-216 150 43.5
216-960 200 46
Above 960 500 54

Remarks : 1. RF Voltage (dBuV) =20 log RF Voltage (1V)
2. In the Above Table, the tighter limit applies at the band edges.
3. Distance refers to the distance in meters between the measuring instrument antenna and
the closed point of any part of the device or system.

® For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz
band shall not exceed an e.i.r.p. of —27 dBm/MHz.

® For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35 GHz
band shall not exceed an e.i.r.p. of 27 dBm/MHz.

® For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725 GHz
band shall not exceed an e.i.r.p. of —27 dBm/MHz.

® For transmitters operating in the 5.725-5.85 GHz band:
All emissions shall be limited to a level of =27 dBm/MHz at 75 MHz or more above or below the band
edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge, and from 25 MHz
above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or
below the band edge, and from 5 MHz above or below the band edge increasing linearly to a level of
27 dBm/MHz at the band edge.

® For transmitters operating in the 5.850-5.895 GHz band:
(1) For an indoor access point or subordinate device, all emissions at or above 5.895 GHz shall not
exceed an e.i.r.p. of 15 dBm/MHz and shall decrease linearly to an e.i.r.p. of =7 dBm/MHz at or
above 5.925 GHz.
(i1) For a client device, all emissions at or above 5.895 GHz shall not exceed an e.i.r.p. of =5 dBm/
MHz and shall decrease linearly to an e.i.r.p. of =27 dBm/MHz at or above 5.925 GHz.
(iii) For a client device or indoor access point or subordinate device, all emissions below 5.725 GHz
shall not exceed an e.i.r.p. of =27 dBm/MHz at 5.65 GHz increasing linearly to 10 dBm/MHz at
5.7 GHz, and from 5.7 GHz increasing linearly to a level of 15.6 dBm/MHz at 5.72 GHz, and
from 5.72 GHz increasing linearly to a level of 27 dBm/MHz at 5.725 GHz.

® For transmitters operating within the 5.925-7.125 GHz band: Any emissions outside of the
5.925-7.125 GHz band must not exceed an e.i.r.p. of =27 dBm/MHz.

Based on ANSI C63.10-2013 Section 12.7.3 d) provides the conversion formula between field strength
and EIRP, if distance is 3m, -27dBm is equivalent to 68.22dBuV/m.
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6.3.

Test Procedure

The EUT is placed on a turn table which is 1.5 meter above ground. The turn table can rotate 360 degrees
to determine the position of the maximum emission level. The EUT was positioned such that the distance
from antenna to the EUT was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum emission
level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to find the
maximum emission, all of the interface cables must be manipulated according to ANSI C63.10:2013 on
radiated measurement.

The bandwidth below 1 GHz setting on the field strength meter is 120 kHz, above 1 GHz are 1 MHz.
The EUT was setup to ANSI C63.10, 2013; tested to UNII test procedure of FCC KDB-789033 for
compliance to FCC 47CFR Subpart E requirements.

RBW and VBW Parameter setting:

According to KDB 789033 section I1.G.5 Procedure for Unwanted Maximum Emissions Measurements
above 1000 MHz.

RBW =1 MHz.

VBW >3 MHz.

According to KDB 789033 section I1.G.6 Procedures for Average Unwanted Emissions Measurements
above 1000 MHz.

RBW =1 MHz.

VBW = 10 Hz, when duty cycle > 98 %

VBW > 1/T, when duty cycle <98 %

(T refers to the minimum transmission duration over which the transmitter is on and is

transmitting at its maximum power control level for the tested mode of operation.)
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SISO A
5 GHz band Duty Cycle T /T VBW
(%) (ms) (Hz) (Hz)
802.11a 97.20 2.0800 481 500
802.11ax-20 MHz 99.10 3.9955 250 10
802.11ax-40 MHz 98.95 3.9935 250 10
802.11ax-80 MHz 98.70 3.9835 251 10
802.11ax-160 MHz 98.71 3.9935 250 10
SISO B
5 GHz band Duty Cycle T /T VBW
(%) (ms) (Ho) (Ho)
802.11a 97.92 2.0875 479 500
802.11ax-20 MHz 98.70 3.9835 251 10
802.11ax-40 MHz 98.70 3.9835 251 10
802.11ax-80 MHz 98.71 3.9935 250 10
802.11ax-160 MHz 98.70 3.9835 251 10
MIMO
5 GHz band Duty Cycle T /T VBW
(%) (ms) (Hz) (Hz)
802.11ax-20 MHz 99.01 3.9900 251 10
802.11ax-40 MHz 98.76 3.9800 251 10
802.11ax-80 MHz 98.52 3.9900 251 10
802.11ax-160 MHz 97.97 2.3140 432 500

Note: Duty Cycle Refer to Section 8.

Page: 56 of 85



Report No.: 2380300R-RFUSV03S-B

D DEKRA

6.4.

Test Result of Band Edge

SISO A

and not show in test report.

site :HY-CBO1 Site :HY-CBO1
Condition :3m ,Horizontal Condition :3m ,Horizontal
Mode X_a_5845MHz Mode :TX_a_5845MHz
TEST BY  :Sam TEST BY  :Sam
1agLevel (gBuVim) Date: 2023-09-08 1soLevel CBUVIm) Date: 2023-09-08
138 134
97.5 97.5
4 FCC_U-Ning_OOBE_Client_Peak
81.3 1 813
FCC_U-NIL4*QOBE _Client_ Average
650 65.0
y
4838 8.8
325 325
163 163
5535 5635. 5735, 5835, 5035, 6035 5535 5635, 5735. 5835, 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dBuV/m dBuV/m dB dBuV
1 5847.000 75.28  ------ 58.58 16.7@ Average 1 5632.500 54.77 68.20 -13.43 38.84 15.93 Peak
2 5912.000 42.59 77.73 -35.14 25.89 16.7¢ Average 2 5697.000 55.43  102.98 -47.55% 38.90 16.53 Peak
3 6027.000 42.83  63.20  -25.37 26.96 16.77  Average 3 5717.000 55.01 109.96  -54.95 38.44 16.57  Peak
4 5846.500 85.64 . 68.94 16.70  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
and not show in test report. 4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
Site :HY-CBe1 Site :HY-CBe1
Condition :3m ,Vertical Condition :3m sVertical
Mode X_a_5845MHz Mode :TX_a_5845MHz
TEST BY  :Sam TEST BY  :Sam
13oLevel dBuvim) Date: 2023-00-08 |splevel (@BuVim) Date: 2023.09-08
138 134
7.5 7.5
FCC_U-Nihg_OOBE_Client_Peak
81.3 1.3
CC_U-NI-4 QOBE_Client Average
650 65.0
p
4838 8.8
325 325
163 163
5535 5635, 5735, 5835, 5935, 6035 5535 5635, 5735, 5035, 5935, 6035
Frequency (MHz) Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB dBuV/m dBuV/m dB dBuV
1 5849.000 8371  —----- 67.01 16.70  Average 1 5609.500 54.14  68.20  -14.06 38.39 15.75  Peak
2 5918.500 42.66  72.97 25.96 16.70  Average 2 5656.500 54.77  73.82  -18.25 38.63 16.14  Peak
3 42.96  68.20 26.13 16.83  Average 3 5703.500 54.64  106.18  -51.54 38.09 16.55  Peak
a4 5848.500 94.16 - 77.46 16.78 Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
and not show in test report. 4. The emission levels of other frequencies are very lower than

the limit
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Site :HY-CBOL site :HY-CBOL
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode :TX_a_S5885MHz Mode :TX_a_S88SMHz
TEST BY  :Sam TEST BY  :Sam
430Level (6Buvim) Date: 2023.09.08 43gLevel (@Buvim) Date: 2023.09.08
138 138
97.5| 97.5| A
I F _OOBE_Client_Peak
81.3] 81.3|
Foc) U4 QOBE_Client| Average
65.0} 65.0|
P
188 L 8.8
325| 32.5|
16.3] 16.3|
5535 5635. 5735. 5835. 5935. 6035 5535 5635. 5735. 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level Line  Limit Level
MHz dBuv/m  dBuV/m a8 aBuv a8 MHz aBuV/m  dBuV/m a8 aBuv a8
1 5886.500  B4.37  -ceoe-  -eeos 67.67  16.70  Average 1 5647.580  54.52  68.20  -13.68  38.47  16.05  Peak
2 5896.580  57.40  89.10  -31.76  48.78  16.70  Average 2 5695.800  54.85 101.50  -46.65  38.34  16.51  Peak
3 633.080  42.92  68.20  -25.28  26.18  16.82  Average 3 5702.500  S54.64 105.90  -51.26  38.89  16.55  Peak
4 5889.600  94.97 ------ 78.27  16.70  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor Read Level + Factor
3. Over Limit = Level - Limit Line 2 Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Linit Line
and not show in test report. 4. The enission levels of other frequencies are very lower than the limit
and not show in test report.
site :HY-CBOL site :HY-CBO1
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :TX_a_5885MHz Hode :TX_a_5885MHz
TEST BY  :Sam TEST BY  :Sam
4ppLeve aBavm) Date: 2023-09-08 I Date: 2023-09-08
113.8] 113.8|
o5 975 4
4 Fi |_OOBE_Client_Peak
813 813
FOC] ULHi4 Q0BE. verage
65.0} 65.0|
T
48.8] L 48.8|
325 325
163 163
5535 5635. 5735, 5835. 5935. 6035 5535 5635. 5735, 5835. 5935, 6035
Frequency (MHz) Freauency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level Line  Limit Level
Mz dBuV/m  dBuV/m a8 dBuv 8 Mz dBuV/m  dBuV/m a8 dBuv 8
1 5887.060  B84.37 ----o- --ooo- 67.67  16.78  Average 1 5627.800  54.42  68.20  -13.78  38.53  15.89  Peak
2 5896.500  57.44  89.10  -31.66  40.74  16.70  Average 2 5681.500  54.97 91.51  -36.54  38.57  16.40  Peak
3 6833.080  42.97  68.20  -25.23  26.15  16.82  Average 3 5718.580  54.72 110.38  -55.66  38.14  16.58  Peak
4 5889.600  94.62 ------ 77.92 1670  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Linit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit - Level - Limit Line
4. The enission levels of other frequencies are very lower than the limit

and not show in test report.
and not show in test report.
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Site
Condition
Mode

:HY-CBO1L
:3m ,Horizontal
1TX_ax20_5845MHz

TEST BY  :Caster

Level (dBuVim) Date: 2023-10-14

Site :HY-CBe1
Condition :3m  ,Horizontal
Mode :TX_ax20_5845MHz
TEST BY  :Caster

Level (dBuVim) Date: 2023.10-14

13 13
133 134
97.5| 97.5|
1 _OOBE_Client_Peak
81.3] 81.3|
1.4 QOBE_Client| Average
65.0] 65.0|
I
488 8.
325 32.5(
16.3] 16.3|
5635 5635. 5735. 5835. 5935. 6035 5635 5635. 5735. 5835. 5935. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Fregquency  Llevel  Linmit Over Read  Factor  Remark
Line Linit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 BV a8 Hz dBuV/m  dBuV/m a8 dBuv a8
1 5846.500 F3%: 7 R — 69.12 16.78  Average 1 5535.500 54.18  68.20  -14.82 38.78 15.40  Peak
2 5896.000  42.47  89.47  -47.00 25.77 16.78  Average 2 5675.000 55.84  86.78  -31.66 38.68 16.36  Peak
3 6035.000  42.49  68.20  -25.71 25.65 16.84  Average 3 5712.500 54,15 108.78  -54.55 37.58 16.57  Peak
4 5842.000 98.75 ------ 82.95 16.76  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor Read Level + Factor
3. Over Limit = Level - Limit Line 2 Antenna  Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
and not show in test report. 4. The enmission levels of other frequencies are very lower than the limit
and not show in test report.
site :HY-CBBL Site :HY-C801
Condition :3m  ,VERTICAL Condition :3m  ,VERTICAL
Mode :TX_ax28_5845MHz Mode :TX_ax20_5845MHz
TEST BY  :(Caster TEST BY  :Caster
Japlevel (Ruvm) Date: 2023-10-14 J5pLevel cBuvm) Date: 2023-10-14
1138 13.8]
975 97.5|
1 |_OOBE_Client_Peak
813 813
14 QOBE verage
65.0] 65.0)
B
488 48.8
325 325|
163 163
5535, 5635, 5735, 5835, 5935, 6035 5535 5635, 5735, 5835, 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m ds dBuv 8 MHz dBuV/m  dBuV/m a3 dBuV a8
1 5848.500 88.51 —---o- oo 71.81 16.78  Average 1 5570.000 54.45  68.20  -13.75 38.93 15.52  Peak
2 5895.500  42.86  89.83  -46.97 26.16 16.76  Average 2 5666.000 54,94  3e.e5  -25.11 38.68 16.26  Peak
3 6033.580  42.48  68.20  -25.72 25.66 16.82  Average 3 5702.600 55.87 105.76  -50.69 38.53 16.54  Peak
4 58i8.800  101.89  ------ 84.39 16.78  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
4

and not show in test report.

. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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site :HY-CBOL site :HY-CB61
Condition :3m  ,Horizontal Condition i3m  ,Horizontal
Mode $TX_ax20_5385MHz Mode 1TX_ax20_5885MHz
TEST BY  :Caster TEST BY  :Caster
430Level (6Buvim) Date: 2023-10-14 43gLevel (@Buvim) Date: 2023-10-14
133 133
97.5| 97.5 3
L F _OCBE_Client_Peak
81.3] 81.3|
Foc| Ul §il-4 QOBE_Client| Average
65.0} 65.0|
p
183 488
325| 32.5|
16.3] 16.3|
5535 5635. 5735. 5835. 5935. 6035 5535 5635. 5735. 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit  Level line  Limit  Level
MHz dBuv/m  dBuV/m a8 dsuv @ Mz @Buv/m  dBuV/m @ dBuv @
1 5887.500 8487  —eecer  -meeen 68.17  16.70  Aversge 1 5613.808  54.51  68.28  -13.69  38.73  15.78  Peak
> 5895.608  74.23 9020 -15.97  57.53  16.78  Aversge 2 5665.08  54.88  79.31  -24.43  38.63  16.25  Peak
3 6034.508  42.56  68.20  -25.78  25.67  16.83  Average 3 5767.086  54.79 107.16  -52.37  38.23  16.56  Peak
4 5887.580  97.70  ------ 81.08  16.70  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor Read Level + Factor
3. Over Limit = Level - Limit Line 2 Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
and not show in test report. 4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
site :HY-CBO1 site :Hy-Cse1
Condition :3m  ,VERTICAL Condition :3m  ,VERTICAL
Mode $TX_ax20_5885MHz Mode $TX_ax20_5885MHz
TEST BY  :Caster TEST BY  iCaster
gLl Bavim) Date; 2023-10-14 1soLavel GBuvim) Date: 2023-10-14
113.8] 113.8|
4
o75| 075
4 | _OOBE_Client_Ppeak
813 813
Fedl
65.0} 65.0|
1 X Humr
48.8] 48.8|
325 325
163 163
5535 5635. 5735, 5835, 5935 5035 5535 5635 5735, 5835, 5935, 5035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuV/m  dBuV/m a8 dBuv 8 Mz dBuV/m  dBuV/m a8 dBuv @
1 5887.080  86.69 ------  -—---o- 69.99  16.70  Average 1 5624.588  54.38  68.20  -13.82  38.51  15.87  Peak
2 ss9s.e0e  75.43 9020 -14.77  58.73  16.78  Average 2 5693.50  55.02 100.39  -45.37  38.52  16.50  Peak
3 5925.008  42.76  68.20  -25.58  26.00  16.70  Average 3 5712.58  55.29 1e8.78  -53.41  38.72  16.57  Peak
4 5886.500  99.65 ------ 82.95  16.76  Peak
Note:
1. Level - Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
1

and not show in test report.

. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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site :HY-CBOL site :HY-CB61
Condition :3m ,HORIZONTAL Condition i3m ,HORIZONTAL
Mode $TX_ax40_5335MHz Mode $TX_ax40_5835MHz
TEST BY  :Caster TEST BY  :Caster
430Level (6Buvim) Date: 2023-10-14 43gLevel (@Buvim) Date: 2023-10-14
133 133
97.5| 97.5
| _OCBE_Client_Peak
81.3] 81.3|
1.4°QOBE_Client_ Average
65.0} 65.0|
p
183 5 488
325| 32.5|
16.3] 16.3|
5535 5635. 5735. 5835. 5935. 6035 5535 5635. 5735. 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit  Level line  Limit  Level
MHz dBuv/m  dBuV/m a8 dsuv @ Mz @Buv/m  dBuV/m @ dBuv @
1 5846.500  B85.47 eecex  cmeeen 68.77  16.70  Aversge 1 5624.808  54.58  68.28  -13.62  38.71  15.87  Peak
2 5895.008  46.38  90.20  -43.82  29.68  16.70  Aversge 2 5657.886  55.71  73.39  -17.68  39.55  16.15  Peak
3 5925.008  42.72  68.20  -25.48  26.02  16.70  Aversge 3 5710.08¢  55.44 108.68  -52.56  38.87  16.57  Peak
4 5838.500  98.55 ------ 81.85  16.70  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor Read Level + Factor
3. Over Limit = Level - Limit Line 2 Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
and not show in test report. 4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
site :HY-CBO1 site :Hy-Cse1
Condition :3m  ,VERTICAL Condition :3m  ,VERTICAL
Mode $TX_ax48_5835MHz Mode $TX_ax48_5835MHz
TEST BY  :Caster TEST BY  iCaster
gLl Bavim) Date; 2023-10-14 1soLavel GBuvim) Date: 2023-10-14
113.8] 113.8|
o75| 075
9 |_OOBE_Client_Peak
813 813
14°Q08E verage
65.0} 65.0|
188 4 8.9
325 325
163 163
5535 5635. 5735, 5835, 5935 5035 5535 5635 5735, 5835, 5935, 5035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuV/m  dBuV/m a8 dBuv 8 Mz dBuV/m  dBuV/m a8 dBuv @
1 5846.560  86.39 ------  —-oooo 69.69  16.70  Average 1 5627.588  56.88  68.28  -12.20  40.11  15.89  Peak
2 sa9s.e0e  47.11  90.20  -43.09 3.4l  16.70  Average 2 5698.000  55.02 103.72  -48.78  38.49  16.53  Peak
3 5933.508  42.93  68.20  -25.27  26.23  16.70  Aversge 3 5719.58  54.58 110.66  -56.16  37.92  16.58  Peak
4 582.600  99.29 oo 82.61  16.68  Peak
Note:
1. Level - Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
1

and not show in test report.

. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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and not show in test report.

Site :HY-CBB1
Condition :3m ,HORIZONTAL
Mode +TX_ax4@_S875MHz
TEST BY  :Caster
430Level (Buvim) Date: 2023-10-14
133
o755
1
813
cd_u-fi1-4°Q0BE_Client_Average
650
48.8| \\V
325
163
5535 5635, 5735, 5835, 5935, 6035
Frequency (MHz)
No Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 BV a8
1 5871.008 86.85  ------ -e-ee- 69.35 16.70 Average
2 5895.008 71.22 90.208 -18.98 54.52 16.78 Average
3 5925.008 55.28 68.20 -12.92 38.58 16.78 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

Site :HY-CBe1

Condition :3m  ,HORIZONTAL

Mode :TX_ax40_5875MHz

TEST BY  :Caster
13pLevel (dBuVim) Date: 2023-10-14
3.5
97.5|

| OOBE_Client_Peak
81.3|
65.0|
|
8.8
32.5(
16.3|
5635 5635. 5735. 5835. 5935. 6035
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV a8

1 5631.500 54.14  68.20  -14.66 38.21 15.93  Peak
2 5689.500 55.48  97.43  -41.95 39.00 16.48  Peak
3 5704.500 54.61 106.46  -51.85 38.06 16.55  Peak
4 5867.500 99.57  ------ 82.87 16.70  Peak

Read Level + Factor

2 Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

and not show in test report.

site :HY-CBBL
Condition :3m  ,VERTICAL
Mode :TX_ax4@_5875MHz
TEST BY  :(Caster
430kevel (dBuvim) Date: 2023-10-14
113.8]
975
]
813
cc_U|-fU-4 Q0BE_Ciient_Average
65.0}
188 \_M
325
163
5535, 5635, 5735, 5835, 5935, 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 BV 8
1 5886.000 86.58 —----- oo 69.86  16.70  Average
2 5895.000 7221 99.20  -17.99 55.51  16.70  Average
3 5925.000 55.56  68.20  -12.64  38.86  16.70  Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

Site :HY-C801
Condition :3m  ,VERTICAL
Mode :TX_ax4@_5875MHz
TEST BY  :Caster
J5pLevel cBuvm) Date: 2023-10-14
13.8]
97.5|
|_OOBE_Client_Peak
813
65.0)
P
48.8
325|
163
5535 5635. 5735, 5835, 5935, 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m 8 dBuV a8
1 5630.500 54.88  68.20  -14.12 38.17 15.91  Peak
2 5690.000 54,79  97.88  -43.01 38.31 16.48  Peak
3 5719.500 54.38 110.66  -56.28 37.80 16.58  Peak
4 5886.500  100.23  ------ 83.53 16.78  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Site :HY-CBOL site :HY-CBOL
Condition :3m ,HORIZONTAL Condition :3m  ,HORIZONTAL
Mode :TX_ax16@_5815MHz Mode :TX_ax160_5815MHz
TEST BY  :Caster TEST BY  :Caster
430Level (6Buvim) Date: 20231014 43gLevel (@Buvim) Date: 2023-10-14
138 138
97.5| 97.5
4 _FCC_U-Hihg_OOBE_Client_Peak
813 1 813
U NIl 4 “QOBE_Client| Average
65.0} 65.0|
3
48.8 48.8
325| 32.5|
16.3] 16.3|
5535 5635. 5735. 5835. 5935. 6035 5535 5635. 5735. 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
MHz dBuv/m  dBuV/m a8 aBuv a8 MHz aBuV/m  dBuV/m a8 aBuv a8
1 5866.080  75.75 -ceoe-  -oeees 59.05  16.70  Average 1 5650.880  56.48  68.21  -11.73  48.41  16.07  Peak
2 5895.080  56.93  90.20  -33.27  48.23  16.70  Average 2 5692.800  61.84 99.28  -37.44  45.35  16.49  Peak
3 5958.080  52.72  68.20  -15.48  36.06  16.66  Average 3 5704.800  59.24 106.32  -47.88  42.69  16.55  Peak
4 5851.600  90.19 ------ 73.49 1670 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor . Read Level + Factor
3. Over Limit = Level - Limit Line 2. Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Linit Line
and not show in test report. 4. The enission levels of other frequencies are very lower than the limit
and not show in test report.
site :HY-CBOL site :HY-CBO1
Condition :3m  ,VERTICAL Condition :3m  ,VERTICAL
Mode :TX_ax168_5815MHz Hode :TX_ax160_5815MHz
TEST BY  :Caster TEST BY  :Caster
4ppLeve aBavm) Date: 2023-10-14 I Date: 2023-10-14
113.8] 113.8|
o5 975 ,
FCC_U-NiNg_OOBE_Client_Peak
813 1 813
Ey-Hl4 Q0BE verage
65.0} 65.0|
3
48.8] 48.8|
325 325
163 163
5535 5635. 5735, 5835. 5935. 6035 5535 5635. 5735, 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
Mz dBuV/m  dBuV/m a8 dBuv 8 Mz dBuV/m  dBuV/m a8 dBuv 8
1 5851.060  76.08 ------  ----o- 59.38  16.78  Average 1 5646.500  57.54  68.20  -10.66  41.49  16.05  Peak
2 sg9s.000  57.59  90.20  -32.61  40.89  16.70  Average 2 5688.500  60.42  96.69  -36.27  43.95  16.47  Peak
3 S947.089  52.82  68.20  -15.38  36.13  16.69  Average 3 5718.580  6.28 110.38  -50.10  43.78  16.58  Peak
4 5864.500  90.67 ------ 73.97 1670 Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Linit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit - Level - Limit Line
and not show in test report. 4. The enission levels of other frequencies are very lower than the limit
and not show in test report.
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and not show in test report.

site :HY-CBOL
Condition :3m ,HORIZONTAL
Mode :TX_ax80_5855MHz
TEST BY  :Caster
430kevel (dBuvim) Date: 2023-10-14
113.8]
o5
813 1
FCq_U141Q0BE_Client_ Average
65.0}
48.8] E
325
163
5535 5635. 5735, 5835. 5935. 6035
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m dBuv 8
1 5871.060  86.98 ------  ---oo- 64.28  16.78  Average
2 5895.000  63.34 90.20  -26.86  46.64  16.70  Average
3 5933.080  49.21  68.20  -18.99  32.51  16.70  Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

Site :HY-C801
Condition :3m  ,HORIZONTAL
Mode :TX_ax80_5855MHz
TEST BY  :Caster
J5pLevel cBuvm) Date: 2023-10-14
13.8]
97.5|
|_OOBE_Client_Peak
813
65.0)
;
48.8
325|
163
5535 5635, 5735, 5835, 5935, 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m 8 dBuV a8
1 5648.500 54.77  68.20  -13.43 38.72 16.05  Peak
2 5683.000 56.85  92.62  -36.57 39.64 16.41  Peak
3 5707.500 55.67 107.38  -51.63 39.10 16.57  Peak
4 5870.800 95.96  —--cex moooo 79.26 16.78  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBe1

Condition :3m , VERTICAL

Mode :TX_ax80@_5855MHz

TEST BY  :Caster
13oLevel dBuvim) Date: 2023-10-14
138
7.5
81.3 1

FCC_U-iI-4>QOBE Client Average
650
El
4838
325
163
5535 5635, 5735, 5835, 5935, 6035
Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB

1 5870.500 81.86 —-----  ooo- 65.16 16.70  Average
2 5895.000 64.40 -25.80 47.70 16.70  Average
3 5932.000 50.27 -17.93 33.57 16.78  Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBe1
Condition :3m »VERTICAL
Mode :TX_axB0_5855MHz
TEST BY  :Caster
|splevel (@BuVim) Date: 2023-10-14
134
7.5
|_OOBE_Client_Peak
1.3
65.0
B
8.8
325
.3
5535 5635, 5735, 5035, 5935, 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5592.500 54.46  68.20  -13.74 38.84 15.62  Peak
2 5667.500 54.87  81.15  -26.28 38.59 16.28  Peak
3 5702.000 55.34  105.76  -50.42 38.80 16.54  Peak
a4 5872.500 96.98 - 80.20 16.78 Peak
Note:
1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the
and not show in test report.

Limit
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and not show in test report.

Site :HY-CBRL
Condition :3m  ,Horizontal
Mode $TX_ax28_5845MHz
TEST BY  :Sam
Level (dBuVim) Date: 2023-09-08
134
975
81.3]
FCC_U-NIl-4 >QOBE_Client| Average
65.0]
488
325
16.3]
5535 5635. 5735. 5835. 5935. 6035
Frequency (MHZ)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuv/m  dBuV/m a8 BV 8
1 5841.500 78492 —eee o 58.22 16.786  Average
2 5919.888  42.55  72.60  -30.05 25.85 16.78  Average
3 6026.000  42.74  68.20  -25.46 25.98 16.76  Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

Site :HY-CB1
Condition :3m  ,Horizontal
Mode :TX_ax20_5845MHz
TEST BY  :Sam
4oLevel (dBuVim) Date: 2023.09.-08
134
4
97.5|
FCC_U-NiNg_OOBE_Ciient_Peak
81.3]
65.0)
1 JIOM
8.
325
16.3|
5535 5635. 735. 5835. 5935. 6035
Frequency (MHz)
No. Fregquency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv a8
1 5589.500 54.68  68.20  -13.52 39.08 15.60  Peak
2 5698.000 55.54  103.72  -48.18 39.01 16.53  Peak
3 5713.000 54,59 108.84  -54.25 38.02 16.57  Peak
4 5841.500 99.38  ------ 82.68 16.78  Peak
Note:
1. Level = Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the
and not show in test report.

limit

and not show in test report.

site :HY-CBBL
Condition :3m  ,Vertical
Mode :TX_ax28_5845MHz
TEST BY  :Sam
430kevel (dBuvim) Date: 2023-09-08
113.8]
975
1
813
CC_U-NI4 QOBE_Client_Average
65.0}
488 2 3
325
163
5535, 5635, 5735, 5835, 5935, 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m
1 5843.500 N 68.73  16.70  Average
2 5917.0e0  42.27  74.e7  -31.89 25.57  16.70  Average
3 6034.500  42.62  68.20  -25.58 25.79  16.83  Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

site :HY-CBO1
Condition :3m ,Vertical
Hode :TX_ax28_5845MHz
TEST BY  :Sam
130Level [@BuVim) Date: 2023.09-08
113.8|
"
975
FCC_U-NiN_OOBE_Client_Peak
813
65.0|
1 a
48.8|
325
163
5535 5635. 5735, 5835. 5935, 6035
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit Level
dBuV/m  dBuV/m 8 dBuV 8
1 5558.560  54.62  68.20  -13.58  39.14  15.48  Peak
2 5671.800  54.99  83.74  -28.75  38.67  16.32  Peak
3 5711.8e0  54.67 108.28  -53.61  38.18  16.57  Peak
4 584l.e00  101.11 ------ 84.41  16.70  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line
4. The enission levels of other frequencies are very lower than the limit

and not show in test report.
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Site :HY-CBO1L
Condition :3m  ,Horizontal
Mode :TX_ax20_5885MHz

TEST BY  :Sam

Level (dBuVim) Date: 2023.09-08

13
133
o755
813
FCC_ANIl4 QOBE_Client| Average
650
488 1
325
163
5535 5635, 5735, 5835, 5935, 6035
Frequency (MHz)
No. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 BV a8

1 5882.508 78.92 —-ee--
2 5895.008 56.08 90.208
3 6034.008 42.66 68.20

54.22 16.70 Average
39.38 16.78 Average
25.84 16.82 Average

Site :HY-CBe1
Condition :3m  ,Horizontal
Mode :TX_ax20_5885MHz

TEST BY  :Sam

Level (dBuV/m) Date: 2023.09.08

13
13.8
97.5| .
F | OOBE_Client_Peak
813
65.0
1 "
8.8
325
163
5535 5635, 5735. 5835, 5035, 6035
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv d8
1 5635.000 54.48 68.28 -13.80 38.45 15.95 Peak
2 5692. 000 54.95 99.28 -44.33 38.46 16.49 Peak
3 5716.50@ 54.47 109.82 -55.35 37.98 16.57 Peak
4 5889.000 95.88  ------ 79.18 16.78 Peak

Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor Read Level + Factor
3. Over Limit = Level - Limit Line 2 Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit - Level - Limit Line
and not show in test report. 4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
Site :HY-CBO1 Site :HY-CB@1
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :TX_ax20_5885MHz Mode :TX_ax20_5885MHz
TEST BY  :Sam TEST BY  :Sam
- Level (dBuVim) Date: 2023-09-08 13 Level (dBuVim) Date: 2023-09-08
1138 13.8]
97.5| 97.5| 1
[ |_OOBE_Client_Peak
b
81.3| 81.3)
Fec| UM
65.0] 65.0)
1 A w
488 3 48.8
325 32.5|
16.3| 16.3]
5535 5635. 5735. 5835. 5935. 6035 5535 5635. 5735. 5835. 5935. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m B dBuv ds Mz dBuV/m  dBuV/m a8 dBuv d8
1 5887.080  82.49 ------ 65.79  16.78  Average 1 5543.800  54.14  68.20  -14.86  38.72  15.42  Peak
2 5895.000  71.95 90,20  -18.25  55.25  16.70  Average 2 5691.000  54.57  98.54  -43.97  38.89  16.48  Peak
3 6034.000 42.63 68.20 -25.57 25.81 16.82 Average 3 5711.000 55.51 108.28 -52.77 38.94 16.57 Peak
4 5884.000 98.14 ------ 81.44 16.70 Peak
Note:
1. Level - Read Level + Factor Note:
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 1. Level - Read Level + Factor
3. Over Limit - Level - Limit Line 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit - Level - Limit Line
4

and not show in test report.

. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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site :HY-CBOL site :HY-CB61
Condition :3m  ,Horizontal Condition i3m  ,Horizontal
Mode $TX_ax40_5335MHz Mode +TX_ax40_5835MHz
TEST BY  :Sam TEST BY  :Sam
430Level (6Buvim) Date: 2023.09.08 43gLevel (@Buvim) Date: 2023.09.08
133 133
97.5| 97.5
_OOBE_Client_Peak
81.3] 81.3|
-CC_U-NII4 > QOBE_Client| Average
65.0} 65.0|
B
183 i 488
325| 32.5|
16.3] 16.3|
5535 5635. 5735. 5835. 5935. 6035 5535 5635. 5735. 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit  Level line  Limit  Level
MHz dBuv/m  dBuV/m a8 dsuv @ Mz @Buv/m  dBuV/m @ dBuv @
1 5832.000  85.23  ----e- 68.55  16.68  Aversge 1 5648.508  55.20  68.28  -13.88  39.21  15.99  Peak
2 5908.088  42.46  86.53 25.77  16.69  Aversge 2 5699.88  55.16 104.46  -49.32  38.62  16.54  Peak
3 6035.008  42.63  68.20 25.85  16.84  Aversge 3 5716.086  54.68 109.68  -55.80  38.11  16.57  Peak
4 5829.000  98.62 ------ 81.94  16.68  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor Read Level + Factor
3. Over Limit = Level - Limit Line 2 Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
and not show in test report. 4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
site :HY-CBO1 site :Hy-Cse1
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode $TX_ax48_5835MHz Mode $TX_ax48_5835MHz
TEST BY  :Sam TEST BY  :Sam
gLl Bavim) Date: 2023-09-08 1soLavel GBuvim) Date: 2023-09-08
113.8] 113.8|
o75| 075
_OOBE_Client_Ppeak
813 813
CC_U-NIL4XQOBE _Client, Average
65.0} 65.0|
"
48.8] 48.8|
325 325
163 163
5535 5635. 5735, 5835, 5935 5035 5535 5635 5735, 5835, 5935, 5035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuV/m  dBuV/m a8 dBuv 8 Mz dBuV/m  dBuV/m a8 dBuv @
1 5827.080  87.39 -----  —-oooo 7070 16.68  Average 1 563%.588  54.84  68.20  -13.35  38.88  15.96  Peak
2 sseo.00e  42.71  €7.27 26.02  16.69  Average 2 5667.50 5493  81.15  -26.22  38.65  16.28  Peak
3 6035.008  42.65  68.20 25.81  16.84  Aversge 3 5719.88e  54.88 110.52  -55.64  38.38  16.58  Peak
4 5825.600  101.83 ------ 85.15  16.68  Peak
Note:
1. Level - Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
1

and not show in test report.

. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Site :HY-CBB1

Condition :3m ,Horizontal

Mode +TX_ax4@_S875MHz

TEST BY  :Sam
430Level (Buvim) Date: 2023.09-08
133
o755

P
813 5
cd_U-1-4°Q0BE_Client_Average
650
488 \ 1
325
163
5535 5635, 5735, 5835, 5935, 6035
Frequency (MHz)
No. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 BV a8

1 5872.008 82.65  ------ eemee- 65.95 16.70 Average
2 5895.008 64.86 90.28 -25.34 48.16 16.78 Average
3 6034.508 42.62 68.20 -25.58 25.79 16.83 Average

Site :HY-CB@1

Condition :3m sHorizontal

Mode :TX_ax40_5875MHz

TEST BY  :Sam
430Level (dBuVim) Date: 2023.09.08
3.5
97.5) 4

| OOBE_Client_Peak
813
66.0)
4
8.8
32.5
163
5635 5635, 5735. 5835, 5035. 6035
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV a8

1 5646.560 54.57 68.20 -13.63 38.52 16.85 Peak
2 5672.000 54.73 84.48 -29.75 38.48 16.33 Peak
3 5707.000 54.58  187.16 -52.66 37.94 16.56 Peak
4 5866.500 96.88  ------ 79.30 16.7@ Peak

Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor Read Level + Factor
3. Over Limit = Level - Limit Line 2 Antenna  Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
and not show in test report. 4. The enmission levels of other frequencies are very lower than the limit
and not show in test report.
site :HY-CBBL Site :HY-C801
Condition :3m  ,Vertical Condition :3m ,Vertical
Mode :TX_ax4@_5875MHz Mode :TX_ax48_5875MHz
TEST BY  :Sam TEST BY  :Sam
Japlevel (Ruvm) Date: 2023-09-08 J5pLevel cBuvm) Date: 2023-09-08
1138 13.8]
975 97.5|
1 |_OOBE_Client_Peak
813 813
14 QOBE verage
65.0] 65.0)
488 3 48.8
325 325|
163 163
5535, 5635, 5735, 5835, 5935, 6035 5535 5635, 5735, 5835, 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 BV 8 MHz dBuV/m  dBuV/m 8 dBuV a8
1 5872.500 84.94 —-om oo 68.24  16.70  Average 1 5538.000 54.67  68.20  -13.53 39.26 15.41  Peak
2 5895.000 67.07 99.20  -23.13 50.37 16.78  Average 2 5667.000 55.13  80.78  -25.65 38.86 16.27  Peak
3 6035.080  42.63  68.20  -25.57 25.79 16.84  Average 3 s701.e00 54.53  105.48  -50.95 37.98 16.55  Peak
4 5870.000 98.00  ------ 81.30 16.78  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
4

and not show in test report.

. The emission levels of other frequencies are very lower than the limit

and not show in

test report.
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Site :HY-CBB1
Condition :3m ,Horizontal
Mode +TX_ax88_5855MHz
TEST BY  :Sam
430Level (Buvim) Date: 2023.09-08
133
o755
813 1
£C_Uj1-42Q0BE_Client_Average
650
488 3
325
163
5535 5635, 5735, 5835, 5935, 6035
Frequency (MHz)
No. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 BV a8
1 5872.508 88.54 ------ eeeee- 63.84 16.70 Average
2 5895.008 62.45 90.208 -27.75 45.75 16.78 Average
3 5925.508 43.42 68.20 -24.78 26.72 16.78 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBe1
Condition :3m  ,Horizontal
Mode :TX_ax80_5855MHz
TEST BY  :Sam
13 Level (dBuV/im) Date: 2023.09.08
3.5
97.5|
|_OOBE_Client Peak
81.3|
65.0|
1 3
8.8
32.5(
16.3|
5635 5635. 5735. 5835. 5935. 6035
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV a8
1 5596.600 54.98  68.20  -13.22 39.34 15.64  Peak
2 5690.600 54.98  97.80  -42.82 38.50 16.48  Peak
3 5719.500 55.19 110.66  -55.47 38.61 16.58  Peak
4 5868.500 94,19 ------ 77.49 16.70  Peak

Read Level + Factor

2 Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBO1
Condition :3m  ,Vertical
Mode :TX_ax88_5855MHz
TEST BY  :Sam
- Level (dBuVim) Date: 2023-09-08
113.8]
97.5|
B
81.3|
-4 *QOBE. wverage
65.0}
48.8] 3
325
16.3|
5535 5635. 5735. 5835. 5935. 6035
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 BV 8
1 5872.500 82,77 —-ooom oo 66.07  16.70  Average
2 5895.000 64.86  90.20  -25.34  48.16  16.70  Average
3 5925.000 44.25 68.20 -23.95 27.55 16.78 Average
Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

pPwpe

site :HY-CBO1
Condition :3m  ,Vertical
Hode :TX_ax88_5855MHz
TEST BY  :Sam
130Level [@BuVim) Date: 2023.09-08
113.8|
975
_OOBE_Client_Peak
813
65.0|
B
48.8|
325
163
5535 5635. 5735, 5835. 5935, 6035
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit Level
Mz dBuV/m  dBuV/m 8 dBuV 8
1 5541.560 5479  68.20  -13.41  39.37  15.42  Peak
2 5680.500  54.88  90.77  -35.89  38.49  16.39  Peak
3 5706.880  54.95 106.88  -51.92  38.41  16.55  Peak
4 5819.600  96.81 ------ 80.11  16.70  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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and not show in test report.

Site :HY-CBOL site :HY-CBOL
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode :TX_ax16@_5815MHz Mode :TX_ax160_5815MHz
TEST BY  :Sam TEST BY  :Sam
430Level (6Buvim) Date: 2023.09.08 43gLevel (@Buvim) Date: 2023.09.08
138 138
97.5| 97.5
‘ FCC_U-Nik4_OCBE_Client_Peak
81.3] 1 813
Ll NII4>QOBE_Client| Average
65.0} 65.0|
[
188 3 8.8
325| 32.5|
16.3] 16.3|
5535 5635. 5735. 5835. 5935. 6035 5535 5635. 5735. 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
MHz dBuv/m  dBuV/m a8 aBuv a8 MHz aBuV/m  dBuV/m a8 aBuv a8
1 5781.560  76.38 -ceoe- -ceee- 59.74  16.64  Average 1 5639.580  54.76  68.20  -13.50  38.72  15.98  Peak
2 5895.080  S55.7L  90.20  -34.49  39.81  16.70  Average 2 5699.500  56.72 104.83  -48.11  48.17  16.55  Peak
3 5964.080  44.45  68.20  -23.75  27.88  16.65  Average 3 5718.800  57.51 110.24  -52.73  408.93  16.58  Peak
4 5778.500  89.28 ------ 72.64  16.64  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor Read Level + Factor
3. Over Limit = Level - Limit Line 2 Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Linit Line
and not show in test report. 4. The enission levels of other frequencies are very lower than the limit
and not show in test report.
site :HY-CBOL site :HY-CBO1
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :TX_ax168_5815MHz Hode :TX_ax160_5815MHz
TEST BY  :Sam TEST BY  :Sam
4ppLeve aBavm) Date: 2023-09-08 I Date: 2023-09-08
113.8] 113.8|
o5
_OOBE_Client_Ppeak
81.3) 1
FCl-t4l14 2Q0BE. verage
65.0}
48.8] 3
325
163
5535 5635. 5735, 5835. 5935. 6035 5535 5635. 5735, 5835. 5935, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
Mz dBuV/m  dBuV/m a8 dBuv 8 Mz dBuV/m  dBuV/m a8 dBuv 8
1 5768.060  78.96 ------  ---oo- 62.34  16.62  Average 1 5593.580  54.85  68.20  -13.35  39.23  15.62  Peak
2 sg9s.ee0  57.77  90.20  -32.43  41.07  16.70  Average 2 5698.500  57.86 104.09  -47.63  40.52  16.54  Peak
3 5966.589  45.47  68.20  -22.73  28.81  16.66  Average 3 5719.8e0  59.11 110.52  -51.41  42.53  16.58  Peak
4 5780.500  92.21 ------ 75.57  16.64  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Linit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit - Level - Limit Line
4

. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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7.  Occupied Bandwidth

7.1.  Test Setup

RF Cable

Ut 1

SMA

7.2. Limits

Spectrum

Analyzer

For the 5.85-5.895 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least 500 kHz

7.3. Test Procedure

The EUT was setup to ANSI C63.10, 2013; tested to UNII test procedure of FCC KDB-789033 for

compliance to FCC 47CFR Subpart E requirements.
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7.4. Test Result of Occupied Bandwidth

Product : Notebook Computer

Test Item : Occupied Bandwidth Data

Test Mode Transmit (802.11a)-SISO A

Test Date : 2023/09/05

Channel No. Fr(el\ci[;;{eg)cy Measurg(rlr;ezr;t Level Requ(ig;lz ?imit Result

169 5845 15.15 >500 Pass
173 5865 15.19 >500 Pass
177 5885 15.19 >500 Pass

Channel 169

Spectrum ||:%:| I

Ref Level 20.00 dem  Offset 1.00 dB @ RBW 100 kHz
| Att 30dB  SWT 56.9 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Yiew

D2[1] 1.73 dB
15.1450 MHz

M3
Y m1[1] _ 1.05 dBm
g ] n»JIlr«MM"J‘JM r‘-f*j/w*p“wmﬂ ) Eﬁ; 5.8373680 GHz

Tdem D2 1.730 dBm—js

10 dBm

D1 7.730 dl‘am

-10 dBm

J)‘l}w“ﬂ W '\_“m}u‘hu

-20 dém ! iy

iy
-30 dBm

ol
i i
W&Wmﬁ umﬁf mq%\{\ . .

-50 dBm

-60 dBm

-70 dBm

CF 5.845 GHz 1001 pts
Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.837368 GHz 1.05 dBm
D2 M1 1 15.145 MHz 1.73 dB
M3 1 5.847438 GHz 7.73 dBm

) ] C LD e
Date: 5.SEP.2023 18:51:54

Span 40.0 MHz
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Product Notebook Computer
Test Item Occupied Bandwidth Data
Test Mode Transmit (802.11ax-20 MHz)-SISO A
Test Date 2023/10/12
Frequency Measurement Level Required Limit
Channel No. Result
(MHz) (kHz) (kHz)
169 5845 15.19 >500 Pass
173 5865 15.20 >500 Pass
177 5885 15.19 >500 Pass
Channel 177
Spectrum @
Ref Level 20.00 dém  Offset 1.00 dB @ RBW 100 kHz
| Att 30 dB SWT 56.9 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk View
_D2[1] -0.28 dB
D1 10.540 dBm I\i’a 15.1850 MHz
+HHETT ST ./ 1 2.89 dBm
p— D2 4540 dBm %*W‘#'ﬂwﬂ“mt If”""mwwu]‘[“ﬂ“u}u\r(% 5.8373680 GHz
-10 dBm Mum‘fj L\,
-20 dBm - M
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.845 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value Function | Function Result
M1 1 5.837368 GHz 2.89 dBm
D2 M1 1 15.185 MHz -0.28 dB
M3 1 5.847438 GHz 10.54 dBm

Jl

Date: 12.0CT.2023 23:23:55
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Product Notebook Computer
Test Item Occupied Bandwidth Data
Test Mode Transmit (802.11ax-40 MHz)-SISO A
Test Date 2023/10/12
Channel No Frequency Measurement Level Required Limit Result
) (MHz) (kHz) (kHz)
167 5835 35.25 >500 Pass
175 5875 33.97 >500 Pass
Channel 175
=)
Ref Level 20.00 dBm  Offset 1.00 dB & RBW 100 kHz
| Att 30 dB SWT 94.8 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk View
M3[1] 7.97 dBm
10 dBm 13 5.8799550 GHz
—p1 7.970 dBm = ¥—mi[1] 1.80 dBm
R, M b deobadbsdit vl forvedady > 5.8586160 GHz
FdBm————D2 1.970 dBmy mldesr i
-10 dBm 11
Wﬁwwj J.qull.r”m M IL\; i M
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.875 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 5.858616 GHz 1.80 dBm ‘
D2 M1 1 33.966 MHz -1.26 dB ‘
M3 1 5.879955 GHz 7.97 dBm ‘

J1 l

Date: 12.0CT.2023 23:59:05
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Report No.: 2380300R-RFUSV03S-B

Product : Notebook Computer
Test Item : Occupied Bandwidth Data
Test Mode Transmit (802.11ax-160 MHz)-SISO A
Test Date : 2023/10/13
Channel No Frequency Measurement Level Required Limit Result
) (MHz) (kHz) (kHz)
163 5815 155.56 >500 Pass
Channel 163
Spectrum I:Z:ll
Ref Level 20.00 dBm Offset 1.00 dB @ RBW 100 kHz
| Att 30 dB SWT 360.3 ps @ YBW 300 kHz Mode Auto FFT
@ 1Pk View
M3[1] -2.02 dBm
5.818840 GHz
10 dém M1[1] -9.23 dBm
0 b a3 5.737000 GHz
" .
D1 -2.020 dBm
M1 RITF N MR mm o
R T D2 @020 Bl i .WHHMHH&LEL
-20 dBm ‘ \
-30 dBm ‘ m
Abdoa b, 4,
-ﬂglqgn“'v‘."” A ~I|Jxlyhnw-\f"wf ) M
-50 dBm
-60 dBm
-70 dBm
CF 5.815 GHz 1001 pts Span 320.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 5.737 GHz -9.23 dBm ‘
D2 M1 1 155.56 MHz -0.10 dB ‘
M3 1 5.81884 GHz -2.02 dBm ‘
Jil | CHMRRARED o

Date: 13.0CT.2023 01:34:06
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Product Notebook Computer
Test Item Occupied Bandwidth Data
Test Mode Transmit (802.11ax-80 MHz)-SISO B
Test Date 2023/10/13
Channel No Frequency Measurement Level Required Limit Result
) (MHz) (kHz) (kHz)
171 5855 75.28 >500 Pass
Channel 171
Spectrum I:Z:ll
Ref Level 20.00 dBm  Offset 1.00 dB @ RBW 100 kHz
| Att 30de  SWT 189.6 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk View
m3[1] 4.92 dBm
5.849890 GHz
10 dém o S M1[1] -3.92 dBm
0 dRm o 4‘:01 ?TIU phi TR ST T T ) o 5.817280 GHz
bz -1.08 MW k| LM‘]
-10 dBm J L
-20 dBm
-30 dBm 4
™ R——
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.855 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 £.81728 GHz -3.92 dBm ‘
b2 M1 1 75.28 MHz 2.25 de |
M3 1 5.84989 GHz 4,92 dem |

J1 l

Date: 13.0CT.2023 01:25:09
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Product : Notebook Computer
Test Item : Occupied Bandwidth Data
Test Mode Transmit (802.11ax-20 MHz)-MIMO
Test Date : 2023/09/05
Chain A
Frequency Measurement Level Required Limit
Channel No. (MHz) (kHz) (kHz) Result
169 5845 15.86 >500 Pass
173 5865 17.14 >500 Pass
177 5885 16.08 >500 Pass
Chain B
Frequency Measurement Level Required Limit
Channel No. (MHz) (kHz) (kHz) Result
169 5845 15.78 >500 Pass
173 5865 16.18 >500 Pass
177 5885 17.02 >500 Pass

Channel 169 (Chain B)

(4o TSpeammez T Spewmma O] ]

Ref Level 20.00 dém  Offset 1.00 dB @ RBW 100 kHz

| Att 30de SWT 56,9 ps @ YBW 300 kHz Mode auto FFT
@ 1Pk View
D2[1] -0.27 dB
15.7840 MHz
10 dBm M3 M1[1] -3.64 dBm
q D1 3.070 dEwm I F (R T ‘ﬂ: 11 5.8367680 GHz
0 dém D2 -2.930 dBr?M\? e e N \,\\
-10 dBm
-20 dBm / \’“

[ A

-30 dBm L”\H
-40 dBm "M \M‘V‘
]

e,
-50 dBm
-60 dBm
-70 dBm
CF 5.845 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.836768 GHz ‘ -3.64 dBm
pz| M1 1 15.784 MHz ‘ -0.27 dB
M3 1 5.847438 GHz ‘ 3.07 dBm
J1 G we

Date: 5.SEP.2023 20:54:18
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Product Notebook Computer
Test Item Occupied Bandwidth Data
Test Mode Transmit (802.11ax-40 MHz)-MIMO
Test Date 2023/09/05
Chain A
Frequency Measurement Level Required Limit
Channel No. (MHz) (kHz) (kHz) Result
167 5835 35.25 >500 Pass
175 5875 34.25 >500 Pass
Chain B
Frequency Measurement Level Required Limit
Channel No. (MHz) (kHz) (kHz) Result
167 5835 35.25 >500 Pass
175 5875 34.09 >500 Pass

Channel 175 (Chain B)

Spectrum
Ref Level 20.00 dBm

|& Att 30 dB SWT

Offset 1.00 dB @ RBW 100 kHz
94.8 ps @ YBW 300 kHz

=)

Mode Auto FFT

@ 1Pk View

10 dBm

M3[1]

O dBm

D1 -0.320 d]Bm

mMi[1]

-0.32 dBm
5.8699650 GHz
-7.12dBm
5.8585360 GHz

7
D2 -6.320 dBm e

pdod]

prenlid L I

-10 dBm

A

-20 dBm

o

-30 dBm

-40 dBm M

WW‘M

gl

-60 dBm

-70 dBm

CF 5.875 GHz

1001 pts

Span 80.0 MHz

Marker

Type | Ref | Trc | X-value

Y-value

Function |

Function Result |

M1 1
D2 M1 1
M3 1

5.858536 GHz
34.085 MHz
5.869965 GHz

-7.12 dBm
-0.12 dB
-0.32 dBm

Jl

Date: 5.SEP.2023 21:53:16

] CERRRD e
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Product Notebook Computer
Test Item Occupied Bandwidth Data
Test Mode Transmit (802.11ax-80 MHz)-MIMO
Test Date 2023/09/13
Chain A
Frequency Measurement Level Required Limit
Channel No. (MHz) (kHz) (kHz) Result
171 5855 75.32 >500 Pass
Chain B
Frequency Measurement Level Required Limit
Channel No. (MHz) (kHz) (kHz) Result
171 5855 75.28 >500 Pass

Ref Level 21
|& Att

@ 1Pk View

Spectrum

Channel 171 (Chain B)

.00 dBm

=)

Offset 1.00 dB @ RBW 100 kHz

30dB  SWT 189.6 ps @ YBW 300 kHz

Mode Auto FFT

10 dBm

D2[1]

0 dBm

D1 -

Mi[1]

1.77dB
75.280 MHz
-10.81 dBm
5.817300 GHz

|
2,690 dem ¥

-10dBm—

-20 dBm

a

M1,

T
D2 -8.690 dBmg .\PHL‘P'A“L""'q o MWLM““L“ mgiL_w'

-8,

D2

s

]

-30 dBm

)

>

|

-40 dBm

f

Itk

W

S

b,

-60 dBm

-70 dBm

CF 5.855 GHz

Marker

1001 pts

Span 160.0 MHz

Type | Ref | Trc
M1

X-value
5.8173 GHz

Y-value
-10.81 dBm

Function

Function Result

D2
M3

M1

1

Il

1
1

75.28 MHz

1.77 dB
5.84989 GHz

-2.69 dBm

Date: 13.SEP.2023 18:39:48
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Product Notebook Computer
Test Item Occupied Bandwidth Data
Test Mode Transmit (802.11ax-160 MHz)-MIMO
Test Date 2023/09/05
Chain A
Frequency Measurement Level Required Limit
Channel No. (MHz) (kHz) (kHz) Result
163 5815 153.01 >500 Pass
Chain B
Frequency Measurement Level Required Limit
Channel No. (MHz) (kHz) (kHz) Result
163 5815 153.01 >500 Pass
Channel 163 (Chain A)
Spectrum [E?]
Ref Level 20.00 dBm  Offset 1.00 dB & RBW 100 kHz
| Att 30dB  SWT 360.3 ps @ YBW 300 kHz Mode Auto FFT
@ 1Pk View
M3[1] -7.41 dBm
5.827470 GHz
10 dBm M1[1] -15.67 dBm
5.739620 GHz
0 dém M3 |
-20 dBm
-30 dBm ‘
-40 dBm \M
-60 dBm
-70 dBm
CF 5.815 GHz 1001 pts Span 320.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value Function Function Result |
M1 1 5.73962 GHz -15.67 dBm
D2 M1 1 153.01 MHz 0.36 dB
M3 1 5.82747 GHz -7.41 dBm
)i ] O )

Date: 5.8EP.2023 22:19:37

Page: 80 of 85



Report No.: 2380300R-RFUSV03S-B

D DEKRA

8.  Duty Cycle

8.1. Test Setup

RF Cable

FUT 1

SMA

8.2. Test Procedure

Spectrum

Analyzer

The EUT was setup according to ANSI C63.10 2013; tested according to U-NII test procedure of

KDB789033 for compliance to FCC 47CFR 15.407 requirements.
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8.3.

Test Result of Duty Cycle

Product Notebook Computer
Test [tem Duty Cycle

Test Mode Transmit

Duty Cycle Formula:

Duty Cycle = Ton / (Ton + Toff)
Duty Factor = 10 Log (1/Duty Cycle)
Results:

SISO A
5 GHz band Ton Ton + Toff Duty Cycle Duty Factor
(ms) (ms) (%) (dB)
802.11a 2.0800 2.1400 97.20 0.12
802.11ax-20 MHz 3.9955 4.0319 99.10 0.04
802.11ax-40 MHz 3.9935 4.0359 98.95 0.05
802.11ax-80 MHz 3.9835 4.0359 98.70 0.06
802.11ax-160 MHz 3.9935 4.0459 98.71 0.06
SISO B
5 GHz band Ton Ton + Toff Duty Cycle Duty Factor
(ms) (ms) (%) (dB)
802.11a 2.0875 2.1319 97.92 0.09
802.11ax-20 MHz 3.9835 4.0359 98.70 0.06
802.11ax-40 MHz 3.9835 4.0359 98.70 0.06
802.11ax-80 MHz 3.9935 4.0459 98.71 0.06
802.11ax-160 MHz 3.9835 4.0359 98.70 0.06
MIMO
5 GHz band Ton Ton + Toff Duty Cycle Duty Factor
(ms) (ms) (%) (dB)
802.11ax-20 MHz 3.9900 4.0300 99.01 0.04
802.11ax-40 MHz 3.9800 4.0300 98.76 0.05
802.11ax-80 MHz 3.9900 4.0500 98.52 0.06
802.11ax-160 MHz 2.3140 2.3620 97.97 0.09
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802.11a-SISO A

802.11ax-20 MHz-SISO A

Spectrum 2
P v Spectrum by
Ref Level 31.00 dem Offset 1.00 dB @ RBW 10 MHz
Lo att 40d8 ® SWI  10ms  VBW 10 MHz Ref Level 30.00 dBm © RBW 10 MHz
saL lo att 40dB ® SWT 10ms  VBW 10 MHz
[@ 1Pk View SGL
CEE] ~0.18 dB) @ 1Pk Clrw
2.14000 ms| [ . D3[1] -0.09 dB|
20d M1 M1[1] 12.79 dBm| 0 03188 ms
] 21000.m: m1[1] 1.42 dBm|
107d
1 976.81 ps
od
od
-10d
-10d
20 di
-20 di
-30 d
30 d
a0 di
a0 d
50 di
S0.d
60 di
-60d
CF 5.845 GHz 1001 pts 1.0ms/
Marker CF 5.845 GHz 1001 pts 1.0 ms/
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | Marker
M1 1 5.31 ms 12.79 dBm Type | Ref | Tre | X-value | Y-value | _Function | Function Result |
p2| Mi| 1 2,08 ms 0.00 dB M1 1 976.51 ps 21,42 dbm
D3| M1l 1 2.14 ms -0.18 dB p2| M1 1 3.99551 ms -0.47 dB
)i 03[ M1l 1 4.03188 ms -0.09 dB
Date: 20.SEP.2023 13.42:13
Date: 12.0CT.2023 21:39:15
Spectrum by
P A Spectrum =
Ref Level 30.00 dBm © RBW 10 MHz Ref Lovel 30,005 T
lo att 40dB ® SWT 10ms  VBW 10 MHz etLevel 30 m “ i
seL lo att 40dB ® SWT 10ms  VBW 10 MHz
(@1Pk Cirw E;C;Lk -
GERY] .00 dB © rw
. B 403988 m3] Mi[1] 12.51 dBm)|
k'l Mi[1] 16.88 dBm)| 20 dBm- 556.81 ps
626.81 i T WAXW L ERe—— a4
P .81 pis|
10 3.98351 ms
10 df
od
od
-10d
-10d
-20 di
-20 df
30 d
304
a0 d
a0 d
S0.d
S0.d
-60d
-60d
CF 5.835 GHz 1001 pts 1.0 ms/
CF 5.855 GHz 1001 pts 1.0 ms/
Marker rv—
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | [ Ref | | ; | ; | - I - r |
o T 2661 s Tse0 Type | Ref | Trc X-value Y-va ue_ Function Function Result
p2| M1 1 3.99351 ms 3.16 dB LS B 556,81 ps i2i51 dom
D3| M1 1 4.03588 ms 0.00 dB D2l M1l L 3.98351 ms .66 d8
T 03[ M1l 1 4.03588 ms -0.01 dB
Date: 12.0CT.2023 21:46:48
o Date: 12.0CT.2023 21:47:49
Spectrum b
Ref Level 30.00 dBm © RBW 10 MHz
lo att 40dB ® SWT 10ms  VBW 10 MHz
SGL
(@ 1Pk Cirw
D3[1] 0.06 dB)
o 4.04588 ms
i M1[1] 9.36 dBm
,m;w”‘ P TIN ROR AT (1S I SALRRAN ey " fradigth, e OB
od
-10d
-20 di
30 d
a0 d
S0.d
-60d
CF 5.815 GHz 1001 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
ML 1 746.81 ps 9.36 dBm
p2| M1 1 3.99351 ms 0.95 dB
03[ M1l 1 4.04588 ms 0.06 dB

D)

Date: 12.0CT.2023 21:48:43
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802.11a-SISO B

(=

Ref Level 30.00 dBm
fo Att 40dB @ SWT & ms
SGL

® RBW 10 MHz
VBW 10 MHz

@ 1Pk Clrw

M1
0.dP 3

Mi[1]

19.28 dBm)|
394.81 ps

partl

0.4 dB|
2.08751 ms|

30 di

40 d

s0d

-60 d

CF 5.845 GHz 1001 pts

800.0 ps/.

Marker

X-value | Y-value |

Function

| Function Result |

Type | Ref | Trc |
ML 1 394.81 ps 19.28 dBm
p2| M1 1 2.08751 ms -0.44 dB

D3| m1| 1 2.13188 ms 0.01 dB

J J

Date: 12.0CT.2023 22:16:52

802.11ax-40 MHz-SISO B

(=)

Ref Level 30.00 dBm

© RBW 10 MHz

fo Att 40dB @ SWT 10 ms
SGL

VBW 10 MHz

@ 1Pk Clrw

Mi[1]

17.03 dBm|

107880 ms}

D2[1]

3.89 dB|
38351 ms|

-10d

-20d

-30d

40 d

s0d

-60 d

CF 5.835 GHz 1001 pts

1.0 ms/

Marker

X-value | Y-value |

Function

| Function Result |

Type | Ref | Trc |

ML 1 1.07681 ms
p2| M1 1 3.98351 ms 3.89 dB
03[ M1l 1 4.03588 ms 0.07 dB

17.03 dBm

J J

Date: 12.0CT.2023 22:14:40

802.11ax-160 MHz-SISO B

(=

Ref Level 30.00 dBm
fo Att 40dB @ SWT 10 ms
SGL

© RBW 10 MHz
VBW 10 MHz

@ 1Pk Clrw

Mi[1]

D2

D2[1]

e R aphe

9.29 dBm)|
626.81 ps
4.71 dB

-10d

-20d

-30d

40 d

s0d

-60 d

CF 5.815 GHz 1001 pts

1.0 ms/

Marker

X-value | Y-value |

Function

| Function Result |

Type | Ref | Trc |

ML 1 626.81 ps
p2| M1 1 3.98351 ms 4.71dB
03[ M1l 1 4.03588 ms 0.02 dB

9.29 dBm

J J

Date: 12.0CT.2023 21:58:24

802.11ax-20 MHz-SISO B

(=)

Ref Level 30.00 dBm
fo Att 40dB @ SWT 10 ms
SGL

© RBW 10 MHz
VBW 10 MHz

@ 1Pk Clrw

M1

D3[1]

0.00 dB)|
AN3588.m:

m1[1]

21.46 dBm
786.81 ps|

0 di

-10d

-20d

204

40 d

s0d

-60 d

CF 5.845 GHz 1001 pts

1.0 ms/

Marker

X-value | Y-value |

Function

Function Result

Type | Ref | Trc |

ML 786.81 ps
3.98351 ms
4.03588 ms

21,46 dBm
-0.03 dB
0.00 dB

pD2| M1 1
D3| m1| 1

J J

Date: 12.0CT.2023 22:15:46

802.11ax-80 MHz-SISO B

Ref Level 30.00 dBm

© RBW 10 MHz

fo Att

40dB @ SWT 10 ms

VBW 10 MHz

SGL

@ 1Pk Clrw

D3[1]

e PR T

10d

Tl AR hori At s A

0.76 dB)|
4.04588 ms|

ljﬁﬁﬂl ms|

0 di

-10d

-20d

204

40 d

s0d

-60 d

CF 5.855 GHz 1001 pts

1.0 ms/

Marker

X-value | Y-value |

Function

Function Result

Type | Ref | Trc |

ML 1 1.06681 ms
p2| M1 1 3.99351 ms 4.51dB
03[ M1l 1 4.04588 ms 0.76 dB

12,49 dBm

J J

Date: 12.0CT.2023 22:13:40
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802.11ax-20 MHz-MIMO

(=]

Ref Level 31.00 dBm  Offset 1.00 de @ RBW 10 MHz
40de @ SWT  10ms  VBW 10 MHz

D3[1]

M1[1]
M1

0.04 dB)|
4.03000 ms|
9.77 dBm)|
60000 ms|

-10 d

20 d

-30 di

40 d

-50 di

60 di

CF 5.845 GHz 1001 pts

1.0 ms/

Marker

Type | Ref | Trc | X-value | Y-value | _Function

| Function Result |

M1 1
D2 mi| 1
D03 M1l 1

1.6 ms
3.99 ms
4.03 ms

9.77 dém
-0.56 dB
0.04 de

)|

Date: 20.SEP.2023 13:46:00

802.11ax-80 MHz-MIMO

(=]

Ref Level 31.00 dBm  Offset 1.00 de @ RBW 10 MHz
40de @ SWT  10ms  VBW 10 MHz

D3[1]

M1[1]

1.38 dB
4.05000 ms|
8.54 dBm)|

" BO00

-10 d

20 d

-30 di

40 d

-50 di

60 di

CF 5.855 GHz 1001 pts

1.0 ms/

Marker

X-value | Y-value | _Function

| Function Result |

Type | Ref | Trc |

M1 1 1.79 ms
3.99 ms
4.05 ms

8.54 dBm
0.96 de
1.38 dB

D2 mi| 1
D03 M1l 1

)|

Date: 20.SEP.2023 13:53:06

802.11ax-40 MHz-MIMO

(=]

Ref Level 31.00 dBm
fo Att
SGL

Offset 1.00 dB @ RBW 10 MHz
40de @ SWT  10ms  VBW 10 MHz

@ 1Pk Clrw

M1[1] 13.78 dBm)|

1.46000 ms|

& Daldl 1.54 dp

3.980(6 ms|

40 d

-50 di

60 di

CF 5.835 GHz

1001 pts

1.0 ms/

Marker

Type | Ref | Trc | X-value | Y-value

| _Function | Function Result |

M1 1
D2 mi| 1
D03 M1l 1

1.46 ms
3.98 ms
4.03 ms

13.78 dBm
1.54 de
-0.09 dB

)|

Date: 20.SEP.2023 13:49:35

802.11ax-160 MHz-MIMO

Spectrum J#

(=]

Ref Level 31.00 dBm  Offset 1.00 de @ RBW 10 MHz

40de @ SWT 8ms  VBW 10 MHz

M1[1] 5.74 dBm)|
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2.31400 ms|
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b
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PRV TR
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-30 di
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-50 di

60 di

CF 5.815 GHz
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800.0 ps/

Marke:

v
Type | Ref | Trc | X-value | Y-value
M1

| _Function | Function Result |

1.214 ms
2,314 ms
2,362 ms

5.74 dem
2.36 de
-0.12 dB

D2 mi| 1
D03 M1l 1

)|
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